
SQUARE SHOOTER 
PARTS BOOK 

SS-1056C 

DATE: 11-05-01 
JOHN DEERE POWERTECH 4045T TURBO ENGINE 

DANA 213 AXLES 
CLARK T20000 ELECTRIC SIDFT TRANSMISSION 

REMOTE MOUNTED CAB 
REXROTH HYDRAUUC PUMP 
DAVID BROWN MAIN VALVE 

DAVID BROWN 4-WAY CONTROLLER 

Serial Number.I...-__ _ 
TEREX HANDLERS 
-456 N. Superior Ave.. Baraga. MI 49908-0248 
PH: (906) 353-6675i FAX: (906) 353-7543 
INTERNET: http://www.sqshooter.com 

lianna.thea
Text Box
234902



INDEX / STANDARD EQUIPMENT 
SS-1056C SQUARE SHOOTER 

PAGE DESCRIPTION DRAWING 

1 SEAL KITS / SS-1056C .............................................................. PI-1517 
2 LUBE CHART ................................................................................ Pl-1519 
3 FILTER GUIDE .............................................................................. Pl-1520 
4 DECALS ........................................................................................... P1-I531 
5 GENERAL ASSEMBLY ............................................................... PI-I470 
6 OPERATOR'S COMPARTMENT ASSEMBLy ....................... Pl-1472 
7 POWER TRAIN ASSEMBLy ..................................................... PI-1474 
8 ENGINE and PUMP ASSY / JD-4045T ................................. PI-15I5 
9 BOOM ASSEMBLY ...................................................................... P4-2138 

10 STABILIZER ASSEMBLY ........................................................... PI-1488 
11 FOOT BRAKE ASSEMBLY ....................................................... P4-I986 
12 ACCELERATOR ASSEMBLY / JD-4045T .............................. P4-2188 
13 ACCELERATOR ASSEMBLY / PEDAL END ...................... P4-1842 
14 ENGINE ENCLOSURE ASSEMBLY / JD-4045T .................. P4-2I67 
15 EXHAUST ASSEMBLY / JD-4045T ......................................... P4-1765 
16 AIR CLEANER ASSEMBLY / JD-4045T ............................... P4-2179 
17 DRIVESHAFT ASSEMBLY / FRONT ..................................... PI-1511 
18 DRIVESHAFT ASSEMBLY / REAR ....................................... PI-1512 
19 TIRE & WHEEL ASSEMBLY ................................................... P3-1252 
20 ELECTRIC SCHEMATIC ............................................................. PI-1452 
21 WIRING DIAGRAM ..................................................................... PI-1509 
22 INSTRUMENT PANEL ASSEMBLy ........................................ P4-2146 
23 HYDRAULIC SCHEMATIC ........................................................ PI-1477 
24 CIRCUIT / PUMP / OIL RESERVOIR .................................. PI-1475 
25 CIRCUIT / LIFT-TILT ................................................................. PI-I448 
26 CIRCUIT / BOOM ........................................................................ PI-1432 
27 CIRCUIT / 4-WAY CONTROLLER ......................................... PI-I507 
28 CIRCUIT / PRESSURE CHECKS ............................................ PI-1478 
29 CIRCUIT / STEERING ................................................................ PI-1479 
30 CIRCUIT / SWAy ......................................................................... PI-1506 
31 CIRCUIT / FRONT STABILIZER ............................................ PI-1480 
32 CIRCUIT / REAR AXLE LOCK-UP ....................................... PI-1481 
33 CIRCUIT / PARKING BRAKE ................................................. PI-I482 
34 CIRCUIT / BRAKE ...................................................................... PI-1483 
35 CIRCUIT / OIL COOLER / JD-4045T ................................... P4-2224 
36 CIRCUIT / FUEL / JD-4045T ................................................... PI-1440 
37 FUEL TANK ASSEMBLy .......................................................... PI-144I 
38 STARTER RELAY / SENDER ASSY / JD-4045T ............... PI-1454 
39 BATTERY BOX ASSEMBLy ..................................................... P4-1969 
40 CYLINDER / LIFT / 7-316-325 ................................................ P4-2139 
41 CYLINDER / TILT / 7-316-242 ................................................ P4-2099 
42 CYLINDER / BOOM / 7-316-326 ............................................ P4-2140 
43 CYLINDER / SWAY-REAR LOCK / 7-379-02 ..................... P4-2019 
44 CYLINDER / STABILIZER / 7-316-394 ................................. PI-I5I0 
45 CONTROL BLOCK ASSEMBLy .............................................. PI-1451 
46 MOTION VALVE / BASE TILT CyLINDER ....................... P3-I098 



INDEX / STANDARD EQUIPMENT 
SS-1056C SQUARE SHOOTER 

PAGE DESCRIPTION DRAWING 

47 MOTION VALVE / HEAD TILT CYLINDER .................... P3-1097 
48 MOTION VALVE / BOOM CYLINDER ............................... P3-1096 
49 MOTION VALVE / BASE LIFT CyLINDER ...................... P3-1209 
50 DUAL PILOT CHECK VALVE / 7-234-04 ........................... P3-1100 
51 ORBITRAL ASSEMBLY / 7-122-01 ........................................ P1-1039 
52 SELECTOR VALVE / STEERING / 7-359-02 ...................... P4-2009 
53 CONTROLLER RELIEF VALVE / 7-367-01 ......................... Pl-1446 
54 RETURN FILTER ASSEMBLY / 7-118-01 ............................ Pl-1513 
55 BRAKE VALVE ASSEMBLY / 7-198-43 ............................... Pl-1242 
56 HYDRAULIC PUMP ASSEMBLY / 7-345-113 .................... P4-2059 
57 VALVE / BOOM ACTIVATED REAR LOCK ..................... Pl-1456 
58 4-WAY CONTROLLER ASSEMBLY / 7-358-03 .................. Pl-1280 
59 MAIN VALVE ASSEMBLY / 7-358-14 .................................. Pl-1391 
60 VALVE / DIFFERENTIAL LOCK / 7-367-02 ...................... Pl-1460 



MANUFACTURER 
P ART NUMBER NUMBER DESCRIPTION SEAL KIT 

PPDB-LNN ..................... 7-234-13 ........ CARTRIDGE / REDUCING RELIEVING ..................... 7-234-29 

PPDB-LQN ..................... 7-234-64 ........ CARTRIDGE / REDUCING RELIEVING ..................... 7-234-29 

CKCB-XCN .................... 7-234-62 ........ CARTRIDGE / PILOT CHECK ...................................... 7-234-29 

CXDA-XAN .................... 7-234-16 ........ CARTRIDGE / CHECK ................................................... 7-234-31 

CXDA-XCN .................... 7-234-80 ........ CARTRIDGE / CHECK ................................................... 7-234-31 

CKCD-XAN .................... 7-234-18 ........ CARTRIDGE / PILOT CHECK ...................................... 7-234-29 

CKCD-XCN .................... 7-234-18 ........ CARTRIDGE / PILOT CHECK ...................................... 7-234-29 

CBCA-LHN .................... 7-234-19 ........ CARTRIDGE / COUNTERBALANCE .......................... 7-234-29 

CBEA-LHN .................... 7-234-22 ........ CARTRIDGE / COUNTERBALANCE .......................... 7-234-30 

PPDB-LAN ..................... 7-234-28 ........ CARTRIDGE / REDUCING RELIEVING ..................... 7-234-29 

CAEA-LHN .................... 7-234-53 ........ CARTRIDGE / COUNTERBALANCE .......................... 7-234-30 

NFCC-LDN ..................... 7-234-37 ........ CARTRIDGE / NEEDLE ................................................. 7-234-31 

CSAD-XXN .................... 7-234-79 ........ CARTRIDGE / SHUTTLE ............................................... 7-234-29 

PTSl-6872 ....................... 7-304-07 ........ CARTRIDGE / MODULAR CONTROL. ....................... 7-304-08 

DSV2-080-3B-N ............. 7-367-03 ........ CARTRIDGE / NORMALLY CLOSED ......................... 7-367-18 

DSV2-080-2NOS-N ........ 7-367-06 ........ CARTRIDGE / NORMALLY OPEN .............................. 7-367-17 

DSV2-080-3-N ................ 7-367-14 ........ CARTRIDGE / NORMALLY OPEN .............................. 7-367-18 

1 
PAGE 
NUMBER 

7-379-02 ........ CYLINDER / SWAY-REAR LOCK / P4-2019 ......... 7-900-85 

7-316-325 ....... CYLINDER / LIFT / P4-2139 ...................................... 7-900-93 

7-316-242 ....... CYLINDER / TILT / P4-2099 ...................................... 7-900-22 

7-316-326 ....... CYLINDER / BOOM / P4-2140 .................................. 7-900-33 

7-379-01 ........ CYLINDER / ROTATE / P4-2020 ............................... 7-900-86 

7-316-394 ....... CYLINDER / STABILIZER / PI-1510 ....................... 7-900-114 

7-198-43 ........ BRAKE ACTUATOR ..................................................... 7-198-40 

7-122-01 ........ ORBITRAL / STEERING .............................................. 7-122-29 

SEAL KITS 
SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER PI-ISI7 



~tj 
~~ 
to~ 
trJz 
?Oa 

"'0 
>-' 

I 
>-' 
VI 
>-' 
\.0 

C/.l 
en 
I ...-
o 
VI 
0\ 
Or' 
enC:::: 
,0 to 
c::::trJ 

~~ 
[fj~ 
o o 

~ 

~~ 
~a 
totrJ 

~ 

N 

2 

1 
(FRAME PIVOT) 

2 

GREASE WITH BOOM FULLY EXTENDED / LOCATION 
OF LARGE BOOM GREASE POINTS SHOWN / MIDDLE 
BOOMS GREASE POINTS SIMILAR LOCATION / TYPICAL 

2 2 
(STABILIZER ARM) 

1 
(FAR SIDE) 

EXPLODED VIEW OF 
POWER TRAIN ASSEMBLY 

2 

1 
(FAR SIDE) 

2 

EXPLODED VIEW OF 
FRONT & REAR 

~ 
1 



3 

SS-1056C FILTER GUIDE 

DESCRIPTION PART NO. APPLICATION 

1. HYDRAULIC RETIJRN FILTER ELEMENT ......... 7-118-02 ............... SS-1056C 

2. ENGINE OIL FILTER / JOHN DEERE .................. 7-183-101 ............ SS-1056C 

3. ENGINE FUEL FILTER / JOHN DEERE .............. 7-183-118 ............. SS-1056C 

4. AIR CLEANER ELEMENT / PRIMARy ................ 7-109-04 .............. SS-1056C 

5. TRANSMISSION OIL FILTER ................................... 7-126-112 ............. SS-1056C 

6. HYDRAULIC RESERVOIR FILLER-BREATHER ..... 7-272-11 ............... SS-1056C 

PAGE 
NUMBER 

FILTER GUIDE 
SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER Pl-1520 



ITEM NUMBER DESCRIPTION REQD 

1 3-1433 DECAL / LOAD CHART / SS-1056C 1 
2 4-1391-1 DECAL / SQUARE SHOOTER / 40 INCH 2 
3 4-1391-2 DECAL / SQUARE SHOOTER / 27 INCH 2 
4 4-2110-7 DECAL / SS-1056C TURBO 2 
5 4-1401-1 DECAL / STEERING SELECTOR (*) 1 
6 4-1401-2 DECAL / DIESEL FUEL (*) 1 
7 4-1401-3 DECAL / HYDRAULIC OIL LEVEL (*) 1 
8 4-1880-4 DECAL / 4-WAY CONTROL 1 
9 4-1401-6 DECAL / TRANSMISSION CONTROLS (*) 1 

10 4-1401-8 DECAL / TRANSMISSION OIL (*) 1 
11 4-1401-9 DECAL / FUSE HOLDER (*) 1 
12 4-1105-11 DECAL / A 1 
13 4-1105-12 DECAL / B 1 
14 4-1105-13 DECAL / C 1 
15 4-1105-14 DECAL / D 1 
16 4-1105-15 DECAL / E 1 
17 4-1105-16 DECAL / MADE IN USA 4 
18 4-1105-19 DECAL / REAR AXLE STABILIZERS 1 
19 3-1218 DECAL / WARNING 1 
20 3-1257-1 DECAL / HYDRAULIC OIL ONL Y 1 
21 4-1579-1 DECAL / PARKING BRAKE 1 
22 4-1579-2 DECAL / ELECTRIC HAZARD 1 
23 4-1579-3 DECAL / SWAY CONTROL 1 
24 4-1579-4 DECAL / NOT A MAN-LIFT 1 
25 4-1579-5 DECAL / BEFORE OPERATING 1 
26 4-1579-6 DECAL / BATTERY COMPARTMENT 6 
27 4-1579-7 DECAL / COOLING SYSTEM 1 
28 4-1579-8 DECAL / HOT EXHAUST 2 
29 4-1579-9 DECAL / PINCH POINT AREA 11 
30 4-1579-10 DECAL / MACHINE STABILITY 4 
31 4-1579-11 DECAL / USE THE SEAT BELT 1 
32 4-1579-12 DECAL / NO RIDERS 1 
33 4-1579-13 DECAL / HYDRAULIC SYSTEM 1 
34 4-1579-14 DECAL / AXLE DIFFERENTIAL LOCK 1 
35 7-349-01 DECAL / TEREX CROWN / SMALL 1 
36 7-349-03 DECAL / TEREX CROWN / LARGE 3 
37 3-1228-2 DECAL / BRAKE ON 1 
38 3-1228-7 DECAL / BRAKE OFF 1 
39 4-2111-1 DECAL / TEREX / SMALL 2 
40 4-1880-1 DECAL / BOOM ANGLE / WHITE LETTER 1 
41 1-1285 DECAL / CHEVRON TRANSMISSION OIL 1 
42 1-1286 DECAL / CHEVRON HYDRAULIC OIL 1 
43 1-1287 DECAL / DAILY CHECK LIST 1 
44 3-1461 DECAL I WWW.TEREXLIFT.COM 1 
45 2-1223 DECAL I TECHNICAL SUPPORT 1 
46 4-1401 . FULL DECAL SHT. I ITEMS MARKED (*) REF 
47 7-900-116 DECAL KIT (ITEMS 1 THRU 45) REF 

(*) DECALS NOT SOLD SEPARATEL Y 

DRAWING PI-IS3I 
DECALS PAGE 

4 NUMBER SS-1056C SQUARE SHOOTER NUMBER 



VI 

~'"t:i 

~~ 
t;t;tI'1 

~ 

CZl 
CZl 
I 

00 

~~ 
CZl~ 
'8 F 
~~ 
~~ 
Ot'""i 

~~ 

II 
t-c;j 
>-' 
I 

>-' 
.j:>. 
-.) 
o 

10 33,32,31,16,15 
54,49,37,38 

(OPPOSITE SIDE) 41 

42,44,43,26,40,39,37,23,22,12 

9 

,36,37,38 

35,33,32,29,28 

27,34,33,32 1-' 

5,49,50,37,40 

17,18,34,33,32,35 



TIEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 

DRAWING 
NUMBER 

NUMBER 

4-2269 
4-2195 
4-1441 
4-1751-1 
7-319-17 
4-1751-2 
7-335-06 
7-335-14 
7-316-242 
7-316-241 
7-316-243 
7-379-02 
7-316-394 
3-1234 
3-1092-1 
6-2524-10 
3-1054-2 
3-1054-3 
2-1090 
6-3316-65 
3-1054-1 
3-1243-2 
6-3312-73 
6-3312-43 
6-3312-73 
3-1243-3 
6-3316-168 
2-1125-10 
1-1113 
P4-1488 
6-5208-44 
6-6201-08 
6-6211-08 
6-5208-30 
6-5208-36 
6-5206-06 
6-6211-06 
6-6212-06 
6-5206-22 
6-6201-06 
7-333-01 
6-5206-24 
6-5205-06 
6-6211-05 
7-190-05 
1-1301 
6-5214-40 
6-6205-14 
6-5206-10 
6-5206-12 
1-1217 
6-5204-08 
6-6201-04 
4-2271 

Pl-1470 

DESCRIPTION 

MAIN FRAME WELDMENT 
CAB WELDMENT 
FORK FRAME / 48 WIDE 
REAR PANEL 
GROUND STRAP / CAB 
SIDE PANEL / LH & RH 
TIRE & WHEEL ASSY / RH / 14.00-24 
TIRE & WHEEL ASSY / LH / 14.00-24 
CYLINDER / TILT 
CYLINDER / LIFT 
CYLINDER / BOOM 
CYLINDER / SWAY-REAR LOCK 
CYLINDER / STABILIZER 
FORK TINE / 48 LG. 
PIN / HEAD LIFT CYLINDER 
COLLAR / HEAD LIFT CYLINDER 
PIN / BASE LIFT CYLINDER / RH 
PIN / BASE LIFT CYLINDER / LH 
PIN / BASE BOOM CYLINDER 
PIN / HEAD TILT CYLINDER 
PIN / BASE TILT CYLINDER 
PIN / HEAD SWAY CYLINDER 
PIN / BASE SWAY CYLINDER 
PIN / HEAD LOCK-UP CYLINDER 
PIN / BASE LOCK-UP CYLINDER 
RETAINER / PIN 
PIN / FORK FRAME 
PIN / FORK TINE 
COLLAR / FORK TINE PIN 
STABILIZER ASSEMBLY 
CAPSCREW 112 NC x 5 112 LG. 
HEX NUT 112 NC 
LOCKW ASHER 112 
CAPSCREW 112 NC x 3 3/4 LG. 
CAPSCREW 112 NC x 4 112 LG. 
CAPSCREW 3/8 NC x 3/4 LG. 
LOCKW ASHER 3/8 
FLATWASHER 3/8 
CAPSCREW 3/8 NC x 2 3/4 LG. 
HEX NUT 3/8 NC 
MIRROR / CONVEX 
CAPSCREW 3/8 NC x 3 LG. 
CAPSCREW 5/16 NC x 3/4 LG. 
LOCKWASHER 5/16 
RUBBER MOUNT / CAB 
WASHER / RUBBER MOUNT 
CAPSCREW 7/8 NC x 5 LG. 
SELF LOCKING NUT 7/8 NC 
CAPSCREW 3/8 NC x 1 114 LG. 
CAPS CREW 3/8 NC x 1 112 LG. 
POINTER / BOOM ANGLE 
CAPSCREW 114 NC x 1 LG. 
HEX NUT 114 NC 
COVER / FRONT AXLE ACCESS 

GENERAL ASSEMBLY 
SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
1 
1 
1 
2 
2 
2 
1 
2 
1 
4 
2 
2 
1 
2 
1 
1 
1 
1 
1 
2 
2 
2 
2 
2 
1 
1 
1 

REF 
2 
8 
8 
4 
2 
16 
29 
20 
6 
9 
1 
1 
4 
4 
8 
4 
4 
4 
5 
1 
1 
1 
1 
1 

PAGE SA 
NUMBER 



0\ 

~~ 
totrJ 

~ 

~ 

~ tZl..., 
000 
~~ o ~ 
VlOO 

~() 
00 0 
~~ 
~~ 
oo~ 6..., 
~> 
~~ 

~ 
S; 

u 
~~ 

~ ..­
I ..-

.J:>. 
-....J 
IV 

SEE 
STEERING 
CIRCUIT 

19,20,21, 
22,23 

33,34,35, 
31,36,37 

27,28,30 
(UNDER DASH) 

SEE 
PARKING 
BRAKE 
CIRCUIT 

3 

9 

26 

o 

2,15,16,17,18 

7,8 

42,30,8 

38,39,40 

25 

7,8,31 
29,32,24 



ITEM NUMBER DESCRIPTION REQD 

1 7-197-01 SEAT 1 
2 7-337-01 SEAT BELT 1 
3 7-104-01 LEVEL GAGE 1 
4 4-1861-1 GLASS / SKYLIGHT 1 
5 6-4110-07 GLASS / REAR WINDOW 1 
6 6-9608-720 RUBBER / REAR WINDOW 1 
7 6-5204-04 CAPSCREW 114 NC x 112 LG. 12 
8 6-6212-04 FLATWASHER 114 18 
9 6-9601-133 EDGING 1/4 x 16 5/8 LG. 4 

10 3-1433 LOAD CHART / SS-1056C REF 
11 7-122-05 NUT / STEERING WHEEL 1 
12 7-122-01 STEERING ORBITRAL REF 
13 7-352-01 STEERING WHEEL 1 
14 7-352-02 HORN BUTTON KIT 1 
15 6-5206-06 CAPSCREW 3/8 NC x 3/4 LG. 2 
16 6-6211-06 LOCKWASHER 3/8 2 
17 6-6212-06 FLATWASHER 3/8 2 
18 6-6201-06 HEX NUT 3/8 NC 2 
19 7-351-01 TRANSMISSION CONTROL 1 
20 6-6284-08 MACHINE SCREW #10-32 x 3/4 LG. 4 
21 6-6286-06 HEX NUT #10-32 4 
22 6-6286-12 FLATWASHER #10 4 
23 6-6286-07 LOCKWASHER #10 4 
24 6-9601-80 EDGING 1/4 x 10 LG. 1 
25 6-9601-101 EDGING 114 x 12 5/8 LG. 1 
26 4-1832 CONTROLLER MOUNT / ARMREST 1 
27 6-9601-144 EDGING 1/4 x 18 LG. 1 
28 4-1819-2 VANDAL COVER / UNDER DASH REF 
29 4-1819-3 COVER / SEAT MOUNT REF 
30 7-290-01 BODY BOLT 5/16 NC x 3/4 LG. 10 
31 6-6211-04 LOCKWASHER 114 7 
32 7-194-09 GROMMET 1 
33 7-127-09 SWITCH 1 DIFF. LOCK REF 
34 1-1143 MOUNT 1 DIFF. LOCK 1 
35 6-5204-06 CAPS CREW 1/4 NC x 3/4 LG. 3 
36 6-5205-06 CAPSCREW 5/16 NC x 3/4 LG. 2 
37 6-6211-05 LOCKWASHER 5/16 2 
38 3-1428 STEP 1 BOLT-ON REF 
39 6-5208-10 CAPSCREW 112 NC x 1 1/4 LG. 2 
40 6-6211-08 LOCKWASHER 112 2 
41 7-194-08 GROMMET 1 HORN WIRE 1 
42 4-1819-4 COVER 1 FRONT ACCESS REF 
43 7-122-02 STEERING COLUMN 1 

DRAWING 
Pl-1472 

OPERATOR'S COMPARTMENT ASSEMBLY PAGE 
6A NUMBER SS-1056C SQUARE SHOOTER NUMBER 



7 

0 
I"") 

(J) 

N 

PAGE 
NUMBER 

CD 
N 

LO 
N 

..q-
I"") 

I"") 
I"") -

CO 
N 
I"") 

N .-
CD I"") 
N -- 0 ..q- .-
N -
CO 

-
f"'-. 

-
CD 

LO 

N 

POWER TRAIN ASSEMBLY 
SS-1056C wi JD-4045T POWERTECH TIJRBO 

f"'-. 
N 

CD 
N 

CD 

I"") 

-
N 

0 
N -(J) 

-
N 
N 

CO 
N 

CD 
N 
'¢ 
N 

(J) CO 
.-

'¢ f"'-. 

CD 
.--
LO 
.-

N 

0 
N -
(J) 

I"") 
N 

CO 

'¢ 
I"") 

-
N 

DRAWING 
NUMBER Pl-1474 



ITEM NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 

DRAWING 
NUMBER 

Pl-1515 
7-126-675 
7-229-670 
7-229-671 
7-196-71 
7-196-72 
3-1478 
2-1256 
3-1237 
3-1479 
6-5316-56 
6-6211-16 
6-6202-16 
6-5212-16 
6-5310-32 
6-6211-10 
6-6212-10 
6-6202-10 
6-6211-12 
6-6202-12 
7-326-01 
6-5312-84 
6-5312-80 
6-5206-12 
6-5306-14 
6-6211-06 
6-5306-16 
6-6201-06 
6-8510-40 
6-9111-10 
1-1505 
6-5208-10 
6-6211-08 
6-6301 

Pl-1474 

DESCRIPTION 

ENGINE and PUMP ASSEMBLY 
TRANSMISSION ASSEMBLY 
AXLE ASSEMBLY / FRONT 
AXLE ASSEMBL Y / REAR 
DRIVESHAFT / FRONT 
DRIVESHAFT / REAR 
MOUNT / REAR LOCK-UP CYLINDERS 
BASE PLATE 
MOUNT / TRANSMISSION 
PIN / STABILIZER FRAME PIVOT 
CAPSCREW 1 NF x 7 LG. 
LOCKW ASHER 1 IN. 
HEX NUT 1 NF 
CAPSCREW 3/4 NC x 2 LG. 
CAPSCREW 5/8 NF x 4 LG. 
LOCKW ASHER 5/8 
FLATWASHER 5/8 
HEX NUT 5/8 NF 
LOCKW ASHER 3/4 
HEX NUT 3/4 NF 
RUBBER MOUNT / ENGINE 
CAPSCREW 3/4 NF x 10 112 LG. 
CAPSCREW 3/4 NF x 10 LG. 
CAPSCREW 3/8 NC x 1 112 LG. 
CAPSCREW 3/8 NF x 1 3/4 LG. 
LOCKW ASHER 3/8 
CAPSCREW 3/8 NF x 2 LG. 
HEX NUT 3/8 NC 
CAPSCREW 10mm x 1.5 x 40mm LG. 
LOCKW ASHER 10mm 
RETAINER / PIN 
CAPSCREW 112 NC x 1 114 LG. 
LOCKW ASHER 1/2 
LUBE FITTING 118 NPT STR. 

POWER TRAIN ASSEMBLY 
SS-1056C w/ JD-4045T POWERTECH TURBO 

REQD 

REF 
1 
1 
1 
1 
1 
2 
4 
2 
1 
8 
8 
8 
8 
4 
4 
4 
4 
24 
16 
4 
8 
8 
8 
8 
32 
16 
8 
11 
11 
1 
2 
2 
1 

PAGE 7A 
NUMBER 



8 

(j) 

N 
~ 

OJ 
N 

~ 

L.() 
..--

~ 

I"') 
~ 

I"') 
..--

~ 

N 
..--

to 
N 
L.() 
N 

~ 

-¢ 
N 

to 
o 

PAGE 
NUMBER 

L::) 
LLJ ::z: I--
<t: 0 
I-- I--0 
0:::: c.n 

0 
I-- D-
O 
::z: LLJ 

:=> 
0.- 0:::: 
::.::2: I--
:=> ::z: 0.-

N 
N 

~ 

...-
N 

~ 

0 
N 

Do 

o 0 

L.() 

ENGINE and PUMP ASSEMBLY / JD-404ST 
SS-lOS6C SQUARE SHOOTER 

o 0 

o 

OJ 
(j) ..--
N 

~ 

OJ 
N 

~ 

L.() 
..--

~ 

I"') 
..--

DRAWING 
NUMBER P1-1S15 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 

DRAWING 
NUMBER 

NUMBER 

7-183-135 
7-126-517 
6-9111-10 
7-345-113 
7-311-10 
7-158-72 
7-158-73 
7-183-164 
6-6252-07 
6-6252-09 
7-183-70 
6-8510-20 
6-5206-16 
7-183-96 
6-6205-06 
6-8516-55 
6-9111-16 
4-2076 
4-2077 
6-5208-20 
6-6212-08 
6-6211-08 
7-183-53 
6-6212-05 
6-5205-08 
6-6211-05 
6-8110-80 
7-190-04 
7-190-02 

PI-ISIS 

DESCRIPTION 

ENGINE ASSEMBLY I JD-4045T 
GASKET I PUMP DRIVE 
LOCKW ASHER 10mm 
PUMP ASSEMBLY 
RADIATOR 
RADIATOR HOSE I UPPER 
RADIATOR HOSE / LOWER 
MOUNTING STRAP I RADIATOR 
CLAMP I RADIATOR HOSE 
CLAMP I RADIATOR HOSE 
FAN (wi ENGINE) 
CAPSCREW 10mm x 1.5 x 20mm LG. 
CAPSCREW 3/8 NC x 2 LG. 
FAN SPACER I 2 INCH I (wi ENGINE) 
SELF LOCKING NUT 3/8 NC 
CAPSCREW 16mm x 2.0 x 55mm LG. 
LOCKW ASHER 16mm 
ENGINE MOUNT I LH 
ENGINE MOUNT I RH 
CAPSCREW 112 NC x 2 112 LG. 
FLATW ASHER 1/2 
LOCKW ASHER 112 
FAN GUARD 
FLATWASHER 5/16 
CAPSCREW 5/16 NC x 1 LG. 
LOCKWASHER 5/16 
CAPSCREW 10mm x 1.5 x 80mm LG. 
RUBBER MOUNT I CENTER BONDED 
WASHER I BONDED RUBBER MOUNT 

ENGINE and PUMP ASSEMBLY / JD-4045T 
SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
2 

REF 
1 
1 
1 
1 
2 
2 

REF 
2 
3 

REF 
3 
4 
4 
1 
1 
4 
4 
4 
1 
4 
4 
4 

REF 
3 
3 

PAGE 8A 
NUMBER 



\0 

~~ 
tJjt'I1 

~ 

CIl 
en 
I -o 
VltJj 
0\0 no 
enS:: 

'8> 
~~ s:: 
CIltJj 
~t""" 
0>< 
~ 
~ 

~~ 
t'I1 Z 
~C':I 

'1:1 .p.. 
I 
tv 
....... 
\.;.l 
00 

VIEW OF REAR ROLLERS 
MOUNTED TO LARGER MIDDLE 
BOOM SEE PAGE (9C) 

VIEW OF REAR ROLLERS 
MOUNTED TO SMALLER MIDDLE 
BOOM SEE PAGE (9D) 

VIEW OF REAR ROLLERS 
MOUNTED TO SMALL BOOM 
SEE PAGE (9E) 

VIEW OF BOOM PIVOT PIN 
& LIFT CYLINDER TOP SHAFT 
SEE PAGE (9K) 

VIEW OF EXTENSION CHAINS. 
ROLLERS & SPRINGS 1-1 -,---, 
SEE PAGE (9A) 

VIEW OF RETRACTION CHAIN ANCHORS 
MOUNTED TO LARGE AND LARGER 
MIDDLE BOOMS SEE PAGE (9B) 

VIEW OF BOOM CYLINDER 
BASE END & HEAD SUPPORT 
SEE PAGE (9G) 

VIEW OF FRONT ROLLERS 
SUPPORTING LARGER MIDDLE 
BOOM SEE PAGE (9H) 

VIEW OF REAR ROLLERS 
SMALL & MIDDLE BOOMS 
SEE PAGE (9F) 

VIEW OF BOOM PIVOT PIN 
& LIFT CYLINDER TOP SHAFT 
SEE PAGE (9K) 

VIEW OF FRONT ROLLERS 
SUPPORTING SMALLER MIDDLE 
BOOM SEE PAGE (91) 

VIEW OF FRONT ROLLERS 
SUPPORTING SMALL BOOM 
SEE PAGE (9J) 



~~ 
to~ 
tI1 Z ::0 0 

'"t:I 
.j:::o. 
I 

N -w 
00 

r:I.l 
ell 

I ...... 
5: to 
0'10 
nO 
r:I.l~ 

~> 

~~ 
::t:t:"'" 
00< o 

~ 

~'"O 
~~ 
totI1 

~ 
\0 

> 

TO SMALLER MIDDLE BOOM 
SEE PAGE (9F) 

TO SMALL BOOM 
SEE PAGE (9F) 

VIEW OF EXTENSION 
CHAINS, ROLLERS & SPRINGS 

SMALL 
BOOM 

SMALLER 
MIDDLE 
BOOM 

EXTENSION 
CHAIN 



\0 
to 

~~ 
tot'r1 

~ 

(/) 
(/) 
I ....... 

~to 
0\0 
(10 
CZlS::: 
'8> 
~~ 
CZl9 
::t:t"" 
0.-< 

~ 

n 
~~ 

'i::I 
.J>.. 
I 
tv -w 
00 

TO SMALLER MIDDLE BOOM REAR 
ROLLER MOUNT SEE PAGE (9F) 

TO SMALL BOOM REAR ROLLER 
MOUNT SEE PAGE (9F) 

VIEW OF RETRACTION CHAINS MOUNTED 
TO LARGE & LARGER MIDDLE BOOMS 

LARGER 
MIDDLE 
BOOM 

SMALLER 
MIDDLE 
BOOM 



DRAWING 
NUMBER P4-2138 

VIEW OF REAR ROLLERS 
MOUNTED TO LARGER 

MIDDLE BOOM 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

LARGE 
BOOM 

LARGER 
MIDDLE 
BOOM 

PAGE 9C 
NUMBER 



9D PAGE 
NUMBER 

VIEW OF REAR ROLLERS 
MOUNTED TO SMALLER 
MIDDLE BOOM 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

LARGER 
MIDDLE 
BOOM 

SMALLER 
MIDDLE 
BOOM 

DRAWING 
NUMBER P4-2138 



DRAWING 
NUMBER P4-2138 

VIEW OF REAR ROLLERS 
MOUNTED TO SMALL BOOM 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

SMALL 
BOOM 

SMALLER 
MIDDLE 
BOOM 

PAGE 9E 
NUMBER 



\0 
'Tj 

~~ 
c:;trl 

~ 

CZl 
CZl 
I -&;c:; 
0\0 
()O 
CZl~ 

'8>-

~~ 
5~ 

~ 

~~ 
~~ 

"'d 
~ 
I 

N ...... 
w 
00 

VIEW OF REAR ROLLERS 
AND CHAIN ANCHORS 
SMALL AND MIDDLE BOOMS 

RETRACTION CHAIN 
TO BOTTOM OF lARGER BOOM 
SEE PAGE (9B) 

EXTENSION CHAIN 
TO FRONT CHAIN ANCHOR OF lARGER MIDDLE BOOM 
SEE PAGE (9A) 



SMALLER 
MIDDLE 

BOOM 

SMALL 
BOOM 

DRAWING 
NUMBER P4-2138 

VIEW OF BOOM CYLINDER 
BASE END & HEAD SUPPORT 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

LARGE 
BOOM 

LARGER 
MIDDLE 
BOOM 

PAGE 9G 
NUMBER 



SMALLER 
MIDDLE 

BOOM 

SMALL 
BOOM 

9H PAGE 
NUMBER 

VIEW OF FRONT ROLLERS 
SUPPORTING LARGER MIDDLE BOOM 

LARGE 
BOOM 

LARGER 
MIDDLE 
BOOM 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER P4-2138 



SMALLER 
MIDDLE 

BOOM 

SMALL 
BOOM 

DRAWING 
NUMBER P4-2138 

VIEW OF FRONT ROLLERS 
SUPPORTING SMALLER MIDDLE 800M 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

LARGER 
MIDDLE 
BOOM 

PAGE 91 
NUMBER 



SMALLER 
MIDDLE 

BOOM 

SMALL 
BOOM 

9J PAGE 
NUMBER 

VIEW OF FRONT ROLLERS 
SUPPORTING SMALLER MIDDLE BOOM 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER P4-2138 



DRAWING 
NUMBER P4-2138 

VIEW OF BOOM PIVOT PIN 
& LIFT CYLINDER TOP SHAFT 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

PAGE 9K 
NUMBER 



ITEM NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

PAGE 
9L NUMBER 

4-2113 
4-2114 
4-2115 
4-2116 
7-316-326 
4-2121-1 
4-2121-2 
4-2121-3 
4-2121-4 
4-2121-5 
4-2121-6 
4-2121-7 
4-2121-8 
4-2121-9 
4-2121-10 
4-2121-11 
2-1052-3 
3-1154-2 
3-1092-1 
6-2524-10 
4-1074-1B 
4-1475-1B 
4-1074-2B 
4-1074-1B 
4-1475-2B 
4-1475-2B 
4-1246-4B 
4-1074-8B 
1-1013-4 
1-1013-2 
1-1013-2 
4-1237-1 
4-1237-2 
4-1237-4 
7-193-05 
6-6600-04 
6-6600-14 
6-6600-05 
6-6600-12 
3-1423 
6-6006-12 
3-1424 
3-1246 
6-6206-24 
6-6215-24 
2-1184 
4-1711-1 
6-4516-24 
6-5208-14 
6-6201-06 
6-6211-06 
6-6275-04 

DESCRIPTION 

LARGE BOOM 
MIDDLE BOOM (LARGE) 
MIDDLE BOOM (SMALL) 
SMALL BOOM 
BOOM CYLINDER 
PIN / S-BOOM / REAR-BOT 
PIN / M-BOOM (SMALL) / REAR-BOT 
PIN / S-BOOM / REAR-TOP 
PIN / M-BOOM (SMALL) / REAR-TOP 
PIN / M-BOOM (LARGE) / REAR-TOP 
PIN / M-BOOM (SM) / FRT. CHAIN SHEAVE 
PIN / M-BOOM (LARGE) / FRONT-TOP 
PIN / M-BOOM (SMALL) / FRONT-BOT 
PIN / M-BOOM (LARGE) / FRONT-BOT 
PIN / L-BOOM / FRONT-BOT 
PIN / M-BOOM (LARGE) / REAR-BOT 
PIN / LEAF CHAIN 
CROSS SHAFT / MAIN PIVOT 
CROSS SHAFT / HEAD LIFT CYLINDER 
COLLAR 
ROLLER / M-BOOM (SM & LG) REAR TOP 
ROLLER / S-BOOM / REAR-TOP 
ROLLER / M-BOOM (SMALL) REAR-BOT 
ROLLER / M-BOOM (LARGE) REAR-BOT 
ROLLER / M-BOOM (SM & LG) FRT-BOT 
ROLLER / L-BOOM / FRONT-BOT 
SHEAVE / CHAIN / FRONT 
SHEAVE / HOSE / M-BOOM (SMALL) 
LEAF CHAIN / RET. / LG to MID (SM) 
LEAF CHAIN / RETRACTION 
LEAF CHAIN / EXTENSION 
CHAIN ANCHOR / ADJUSTABLE 
CHAIN ANCHOR / BOLT-ON 
CHAIN ANCHOR / PINNED 
NEEDLE BEARING / 1.500 ID 
THRUST WASHER 3.50 x 1.50 x .188 
THRUST WASHER 5.00 x 3.00 x .250 
THRUST WASHER 4.00 x 2.00 x .188 
THRUST WASHER 3.50 x 1.50 x .125 
MANIFOLD BLOCK 
FLAT HD. SOC. SCREW 3/8 NC x 1 112 
COVER / REAR ACCESS 
GUARD / TILT VALVE 
SELF-LOCKING NUT 1 112 NF 
FLATW ASHER 1 112 
WEAR PAD / BOOM 
SUPPORT / BOOM CYLINDER 
BRONZE BUSHING / SMALL BOOM 
CAPSCREW 112 NC x 1 3/4 LG. 
HEX NUT 3/8 NC 
LOCKW ASHER 3/8 
SETSCREW 3/8 NC x 3/4 LG. 

REQD 

1 
1 
1 
1 

REF 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
12 
1 

REF 
REF 

4 
2 
2 
2 
4 
2 
4 
1 
1 
1 
4 
4 
2 
2 

REF 
4 
2 
8 
8 

REF 
REF 

1 
1 
12 
10 
6 
1 

REF 
2 
4 
14 
3 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER P4-2138 



ITEM NUMBER 

53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 
81 
82 
83 
84 
85 
86 
87 
88 
89 
90 
91 
92 
93 
94 
95 
96 
97 
98 

DRAWING 
NUMBER 

6-5312-68 
6-5312-72 
6-6202-12 
6-6206-12 
6-6211-12 
6-5208-10 
6-5206-06 
6-5208-44 
6-5206-24 
2-1090 
6-5312-12 
6-6243-06 
7-142-01 
7-194-01 
6-6215-16 
6-6212-06 
6-6211-08 
6-5312-48 
6-4524-32 
6-6701-06 
6-6201-08 
1-1101-3 
2-1109 
6-5206-18 
4-1074-3B 
6-6600-03 
7-193-07 
6-6275-05 
6-5206-22 
6-5206-28 
6-6301 
6-6306 
6-6275-07 
6-6600-06 
6-9600-119 
3-1434 
7-111-01 
7-111-02 
6-6004-08 
6-5206-06 
6-6211-06 
2-1234B 
6-6600-15 
3-1249-1 
3-1404 
6-6275-04 

P4-2138 

DESCRIPTION 

CAPSCREW 3/4 NF x 8 1/2 LG. 
CAPSCREW 3/4 NF x 9 LG. 
HEX NUT 3/4 NF 
SELF LOCKING NUT 3/4 NF 
LOCKW ASHER 3/4 
CAPSCREW 112 NC x 1 114 LG. 
CAPSCREW 3/8 NC x 3/4 LG. 
CAPSCREW 1/2 NC x 5 112 LG. 
CAPSCREW 3/8 NC x 3 LG. 
PIN / BASE BOOM CYLINDER 
CAPSCREW 3/4 NF x 1 112 LG. 
COTTER PIN 3/32 x 3/4 LG. 
SELF-LOCKING NUT 1-12 THD. 
SPRING / COMPRESSION 
FLATWASHER 1.0 
FLATW ASHER 3/8 
LOCKW ASHER 112 
CAPSCREW 3/4 NF x 6 LG. 
BRONZE BUSHING / LARGE BOOM 
WASHER 
HEX NUT 112 NC 
SHIM / 3/16 
CLAMP / 1/2 HOSE 
CAPSCREW 3/8 NC x 2 1/4 LG. 
ROLLER / S-BOOM / REAR-BOT 
THRUST WASHER 3.00 x 2.00 x .188 
NEEDLE BEARING / 2.000 ID 
SETSCREW 5/8 NC x 1 LG. 
CAPSCREW 3/8 NC x 2 3/4 LG. 
CAPSCREW 3/8 NC x 3 112 LG. 
LUBE FITTING 118 NPT STR 
LUBE FITTING 114-28 STR 
SETSCREW 5/8 NC x 5/8 LG. 
THRUST WASHER 4.00 x 2.00 x .125 
EDGING 112 x 14 7/8 LG. 
MOUNT / HOSE GUIDE 
ENERGY CHAIN 
MOUNTING BRKTS. KIT / ENERGY CHAIN 
FLAT HD. SOCKET SCREW 1/4 NC x 1 
CAPSCREW 3/8 NC x 3/4 LG. 
LOCKW ASHER 3/8 
SHEAVE / CHAIN / MID-BOOM (LARGE) 
THRUST WASHER 4.00 x 2.00 x .250 
ACCESS COVER 
SWITCH ACTIVATOR 
SETSCREW / 3/8 NC x 3/4 LG. 

BOOM ASSEMBLY 
SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
1 
2 
5 
12 
8 

REF 
2 

REF 
4 
24 
4 
4 
4 
8 
14 
1 

REF 
1 
2 
6 
1 
2 
2 
2 

REF 
1 

REF 
2 
4 
12 
1 
4 
1 
1 
1 
1 
4 
2 
2 
1 
2 
1 
1 
3 

PAGE 9M 
NUMBER 



10 

LO 
N 

PAGE 
NUMBER 

/ n " ..­'.'/ N , , 
~r-, , 

\ "-----, , , , 
'----- ... ," 

" , .... , , , , , , , , , , 
.... .... .... 

\} 
n--t 

o N N 

r --1--- ~ 
...1 N 

am 
'CA N..-

r>.... \J I' 

'2!r"~4/ 

!~ Fll 
" , .... , 

.... " 
am 
N ..-

STABILIZER ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER PI-1488 



ITEM NUMBER DESCRIPTION REQD 

1 4-2268 STABILIZER FRAME 1 
2 4-1166 STABILIZER ARM 2 
3 3-1143 STABILIZER PAD 2 
4 7-316-394 STABILIZER CYLINDER 2 
5 3-1479 PIN / STABILIZER FRAME PIVOT 1 
6 2-1093 PIN / ARM to STABILIZER FRAME 2 
7 6-3612-02 PIN / ARM to PAD 2 
8 6-3312-102 PIN / BASE STABILIZER CYLINDER 2 
9 6-3012-02 PIN / HEAD STABILIZER CYLINDER 2 

10 7-296-01 TENSION BUSHING 1.50 ID 4 
11 7-296-02 TENSION BUSHING 2.00 ID 4 
12 1-1505 RETAINER / STABILIZER PIVOT PIN 1 
13 6-6211-08 LOCKWASHER 112 2 
14 6-5208-10 CAP SCREW 1/2 NC x 1 114 LG. 2 
15 6-5208-30 CAPSCREW 112 NC x 3 3/4 LG. 2 
16 6-6201-08 HEX NUT 112 NC 2 
17 6-6211-08 LOCKW ASHER 1/2 2 
18 6-5206-24 CAPSCREW 3/8 NC x 3 LG. 8 
19 6-6201-06 HEX NUT 3/8 NC 8 
20 6-6211-06 LOCKW ASHER 3/8 8 
21 6-5312-84 CAPSCREW 3/4 NF x 10 112 LG. 8 
22 2-1256 BASE PLATE 2 
23 6-6211-12 LOCKWASHER 3/4 8 
24 6-6202-12 HEX NUT 3/4 NF 8 
25 6-5205-06 CAP SCREW 5/16 NC x 3/4 LG. 4 
26 6-6211-05 LOCKWASHER 5/16 4 
27 3-1482 COVER / VALVE BLOCK 2 

DRAWING 
PI-1488 

STABILIZER ASSEMBLY PAGE 
lOA NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



11 
PAGE 
NUMBER 

LO -.;::;:t-
~ 

0 - -r--

0 c..o --r-- n 
~ ~ 

OJ ~ -C"'-,J 
-r--

FOOT BRAKE ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

" " \ 

n 

DRAWING 
NUMBER 

II 
II 

I 

P4-1986 



ITEM NUMBER 

1 7-198-43 
2 3-1148 
3 6-6307 
4 1-1008 
5 1-1009 
6 2-1117 
7 6-6261-12 
8 6-6245-08 
9 6-5206-10 

10 6-6211-06 
11 6-6202-08 
12 6-5205-14 
13 6-6211-05 
14 6-6201-05 
15 6-5206-08 
16 4-1582 

DRAWING 
NUMBER P4-1986 

DESCRIPTION 

ACTUATOR / BRAKE 
PEDAL / BRAKE 
LUBE FITTING 114-28 THD. / 90 
YOKE / BRAKE 
PUSH ROD 
PIN / BRAKE PEDAL 
CLEVIS PIN 1/2 x 1 112 LG. 
COTTER PIN 5/32 x 1 LG. 
CAPSCREW 3/8 NC x 1 1/4 LG. 
LOCKWASHER 3/8 
HEX NUT 1/2 NF 
CAPSCREW 5/16 NC x 1 3/4 LG. 
LOCKWASHER 5/16 
HEX NUT 5/16 NC 
CAPSCREW 3/8 NC x 1 LG. 
MOUNT / BRAKE PEDAL 

FOOT BRAKE ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

REF 
1 
1 
1 
1 
1 
1 
1 
2 
5 
1 
1 
1 
1 
3 
1 

PAGE llA 
NUMBER 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 

12 PAGE 
NUMBER 

7,9 

4 

1 

5, 6 --~-m::-r-

NUMBER 

7-194-20 
7-266-02 
3-1213 
7-194-07 
6-8108-45 
6-9112-08 

, , 
• III I 
i ii : : , , 

I , , 
I , ~"=,,=,,=,,=,,~----,,,,--

L .. J 
'. ""--------~-----' 

10,11 

DESCRIPTION 

SPRING I RETURN 
CABLE I ACCELERATOR 
MOUNT I ACCELERATOR CABLE 
U-BOLT WI NUTS 
CAPSCREW 8mm x 1.25 x 45mm LG. 
FLATWASHER 8mm 

2 

REQD 

1 
REF 

1 
1 
1 
2 

7-194-05 YOKE WI CLEVIS PIN & COTTER PIN 1 
7-183-148 
6-6208-04 
6-8514-25 
6-9111-14 

MOUNT I RETURN SPRING 
JAM NUT 1/4-28 (wi CABLE) 
CAPSCREW 14mm x 2.0 x 25mm LG. 
LOCKWASHER 14mm 

ACCELERATOR ASSEMBLY 
SS-1056C wi JD-4045T 

1 
REF 
REF 
REF 

DRAWING 
NUMBER P4-2188 



2 

ITEM NUMBER 

1 3-1080 
2 7-266-02 
3 3-1380 
4 6-5204-08 
5 7-194-05 
6 6-6208-04 
7 6-6306 
8 6-5204-06 
9 6-6211-04 

10 7-194-06 

DRAWING 
NUMBER P4-1842 

4.7,9 

DESCRIPTION 

PEDAL / ACCELERATOR 
CABLE / ACCELERATOR 
LINKAGE I ACCELERATOR 
CAPS CREW 114 NC x 1 LG. 
YOKE wi CLEVIS PIN & COTTER PIN 
JAM NUT 114-28 wi CABLE 
LUBE FITTING 1/4-28 STR. 
CAP S CREW 114 NC x 3/4 LG. 
LOCKWASHER 114 
SHIM (AS REQ'D.) 

ACCELERATOR ASSEMBLY I PEDAL END 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
1 
6 
1 

REF 
2 
2 
8 
2 

PAGE 13 
NUMBER 



ITEM NUMBER 

1 4-2168-1 
2 4-2168-2 
3 4-2168-3 
4 4-2168-4 
5 4-1750-5 
6 4-1750-6 
7 4-1750-7 
8 4-1750-8 
9 4-1750-9 

10 4-1750-10 
11 4-1750-11 
12 4-1750-12 
13 4-1717-7 
14 7-290-01 
15 6-9601-134 
16 6-9601-156 
17 6-9601-178 
18 6-9601-224 
19 6-5206-06 
20 6-6211-06 
21 6-6212-06 
22 4-2168 

14 PAGE 
NUMBER 

10 

DESCRIPTION REQD 

TOP FRONT COVER / FRONT HOUSING 1 
TOP REAR COVER / FRONT HOUSING 1 
SIDE PLATE / RH / FRONT HOUSING 1 
SIDE PLATE / LH / FRONT HOUSING 1 
SIDE SCREEN / RH / FRONT HOUSING 1 
SIDE SCREEN / LH / FRONT HOUSING 1 
TOP COVER / MIDDLE HOUSING 1 
SIDE PLATE / RH / MIDDLE HOUSING 1 
SIDE PLATE / LH / MIDDLE HOUSING 1 
TOP COVER / REAR HOUSING 1 
SIDE PLATE / RH / REAR HOUSING 1 
SIDE PLATE / LH / REAR HOUSING 1 
ACCESS COVER / FRONT HOUSING 1 
BODY BOLT 5116 NC x 3/4 LG. 56 
EDGING 114 x 16 3/4 LG. 1 
EDGING 1/4 x 19 112 LG. 1 
EDGING 1/4 x 22 1/4 LG. 1 
EDGING 114 x 28 LG. 2 
CAPSCREW 3/8 NC x 3/4 LG. 13 
LOCKW ASHER 3/8 13 
FLATWASHER 3/8 13 
ENGINE ENCLOSURE ASSY (ITEMS 1-13) REF 

ENGINE ENCLOSURE ASSEMBLY 
SS-1048C & SS-1056C w/ JD-4045T 

DRAWING 
NUMBER P4-2167 



15,10,11,12 

'F::\-:~:~ 
. . fC" '.\ '.\ '\ '\ \. ~',' - , , , , 
:: \ '\ 
\ \ '. '. 
'.: \ '\ 
\. \. \ \ 5,6,7,8,9,10,11,12,13 
\ \---------~ \ 
. \ :" \ 2 4 .. /" ENGINE \ \ /! \, -- ___ \ ENCLOSURE 

\. / i \ \ --!f1.I" '. I : '. ': \ \, --t-HJl \ 
\. \. i! '.\ \\\ . "'f~': '. 

1 , ," ,,, t I " 
\ \!! \, \\ I .. " !! ! EN~NE i \, 
\. \. / ! \ \ 11.11 !!! : . ", "...... ... t~ 
\ \; I " " .; iii' .lJJ " ~.., .... 
!---'---'----------------.\.··~·lii ~j .. ·-~.H ... - .. - .. -.. __ ~ __ J-
L II' : •• ____ ... __________ .. __ .... ______ --J~'-- .. -----.. -----.. -- ... -----.. --___ _ 

ITEM NUMBER DESCRIPTION REQD 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 

DRAWING 
NUMBER 

7-282-05 
4-1721 
3-1349 
7-183-98 
2-1166 
1-1173 
6-5204-08 
6-6205-04 
6-6212-04 
6-5206-08 
6-6211-06 
6-6212-06 
1-1174 
7-319-14 
3-1400 

P4-1765 

MUFFLER 
EXHAUST PIPE 
TAILPIPE 
CLAMP / V-FLANGE (w/ ENGINE) 
CLAMP BRACKET / EXHAUST / 3 112 
FLEX JOINT / EXHAUST BRACKET 
CAP S CREW 114 NC x 1 LG. 
SELF LOCKING NUT 1/4 NC 
FLATWASHER 114 
CAPSCREW 3/8 NC x 1 LG. 
LOCKWASHER 3/8 
FLATWASHER 3/8 
CLAMP BASE / EXHAUST BRACKET 
CLAMP / MUFFLER I 3 114 IN. 
EXHAUST BRACKET ASSY I 3 IN. 

EXHAUST ASSEMBLY 
SS-1048C & SS-1056C wi JD-4045T 

1 
1 
1 

REF 
1 
1 
4 
4 
4 
4 
4 
4 
1 
1 
1 

PAGE 15 
NUMBER 



,--------------
I 
I I __ 

5 4 2 

!(-);;-~~ 
L ___ -' JOHN DEERE 7 (INSIDE) 

4045T ENGINE 

I 
8,9,10 

I \ 
I ~ \ 

~,,/" (Q) --'- \ 
r----=::=----=----=::=--:=:: L J---------...... ~---7 
~----------------------~=~=~~----~~-----------------j 

ITEM NUMBER 

1 7-109-01 
2 7-109-02 
3 7-109-03 
4 6-9619-26 
5 6-6252-13 
6 3-1438 
7 7-109-04 
8 6-5205-10 
9 6-6212-05 

10 6-6205-05 

16 PAGE 
NUMBER 

DESCRIPTION 

AIR CLEANER ASSEMBLY 
HOOD 
MOUNTING BAND 
RUBBER HOSE 3 ID x 3 114 LG. 
CLAMP I WORM 
AIR INLET PIPE 
FILTER I PRIMARY 
CAPSCREW 5/16 NC x 1 114 LG. 
FLATWASHER 5/16 
SELF LOCKING NUT 5/16 NC 

AIR CLEANER ASSEMBLY 
SS-1048C & SS-1056C wi JD-4045T 

REQD 

1 
1 
1 
2 
4 
1 

REF 
2 
2 
2 

DRAWING 
NUMBER P4-2179 



NOTES 

PAGE 16A 
NUMBER 



1 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

PAGE 
17 NUMBER 

6 
____ ---Jl~--....... 

r 2 3 4 51 , , 

7 

NUMBER DESCRIPTION 

7-322-01 
7-196-06 
7-196-07 
7-196-08 
7-196-09 
7-196-05 
7-196-73 
7-322-02 
7-196-71 

CROSS & BEARING ASSENUBLY 
SLIP YOKE 
RETAINING CAP 
RETAINING WASHER 
FELT WASHER 
SLIP YOKE ASSENUBLY 
TUBE WELDMENT 
CROSS & BEARING ASSENUBL Y 
DRIVES HAFT ASSY (ITEMS 1 THRU 8) 

DRIVESHAFT ASSEMBLY / FRONT 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 

REF 

DRAWING 
NUMBER 

8 

Pl-lSII 



6 
1 

1 
3,4,5 

~- -- ---
--r+rH~+-~= =~~-r 

~==-

1 

ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

NUMBER 

7-322-01 
7-196-06 
7-196-07 
7-196-08 
7-196-09 
7-196-05 
7-196-74 
7-322-02 
7-196-72 

Pl-1512 

7 

DESCRIPTION 

CROSS & BEARING ASSEMBLY 
SLIP YOKE 
RETAINING CAP 
RETAINING WASHER 
FELT WASHER 
SLIP YOKE ASSEMBLY 
TUBE WELDMENT 
CROSS & BEARING ASSEMBLY 
DRIVESHAFT ASSY (ITEMS 1 THRU 8) 

DRIVESHAFT ASSEMBLY / REAR 
SS-1048C & SS-1056C SQUARE SHOOTER 

8 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 

REF 

PAGE 18 
NUMBER 



19 

ITEM 

1 
2 
3 
4 
5 

PAGE 
NUMBER 

3 

NUMBER 

7-335-10 
7-286-01 
7-335-02 
7-335-06 
7-335-14 

2 

DESCRIPTION 

WHEEL 
VAL VB STEM / AIR-CHLORIDE-FOAM 
TIRE 14.00-24 
TIRE & WHEEL ASSY / RH 
TIRE & WHEEL ASSY / LH 

TIRE and WHEEL ASSEMBLY 
14.00 x 24 TIRE / SPICER 1350 AXLE 

1 

REQD 

1 
1 
1 

REF 
REF 

DRAWING 
NUMBER 

2 

P3-1252 



,---/ 

DRAWING 
NUMBER 

~ 

'" ~ 

~ 

'" ~ 

2/0 RED (+) BATTERY (-) 12 VOLT 
2/0 BlK 

16 RED 
ALTERNATOR / CHARGE 

BRED 
CONTACT / STARTER RELAY 

B BLK 
COIL / STARTER 

12 RED 
FUSE / 30 AMP 

12 RED 2/0 RED CONTACT / STARTER STARTER MOTOR 
12 VEL 

CONTROL SWITCH / FUSED 
16 8RN 

TAIL LIGHT 
'\ 12 VEL 

HEAD LIGHT 

IGNITION SWITCH / START 
12 BLK 

NEUTRAl START SWITCH 12 BLK 
COIL / STARTER RELAY 

16 REO 
PUSHBUTTON / DESTROKE ~I 12 PUR COIL / PUMP DESTROKE 

rl CONTROL SWITCH 
12 8U SOLENOID DIFF. LOCK 

IGNITION SWITCH / ACC D SWITCH / IGN 
12 GRN 12 WHT 

IGNITION r 
r ; 

I 16 RED 

FUEL SOLENOID -,2 WHT DIODE AL TERNA TOR / FIELD 

12 REO ACCESSORY POST 

l I 

12 BlU 12 BlU 
I 12 BLK 12 BRN BREAKER / 15 AMP CONTROL SWITCH RH STABILIZER / DOWN 

1,2 BLK 

'\ 12 YEL 
RH STABILIZER / UP 

CONTROL SWITCH 
120RN 

LH STABILIZER / DOWN 
'\ 12 PUR 

LH STABILIZER / UP 
12 GRY 

16 PUR 
CONTROL SWITCH 

12 8RN WIPER 
~ 

160RN 
CONTROL SWITCH HEATER 

16 GRY 
S CONTROL SWITCH DEFROSTER FAN 
0: 16 WHT 16 BlK 
~ HOURMETER 

12 REO 12 BlU 
CONTROL SWITCH SOLENOID / ROTATE LEFT 

\12 GRY 
SOLENOID / ROTATE RIGHT 

16 BLUE 16 BLK W CONTACT / HORN RELAY HORN 
16 GRN 

COIL / HORN RELAY HORN BUTTON 

-f 
\ 

SWAY CONTROL 
12 BLK 

SOLENOID / SWAY LEFT 
12 WHT 

SOLENOID / SWAY RIGHT 
SWITCH / BOOM ANGLE 

-h 
16 GRY SOLENOID / LOCK-UP 12 REO 

I 
12 YEL 16 GRY 

I 
BACK-UP LIGHT 

16 GRY 

I 
BACK-UP ALARM 

14 WHT 14 BRN 
TRANS. CONTROL / REVERSE REVERSE SOLENOID 

~l 
I 14 VEL 

SOLENOID / D 
14 WHT RELAY I 14 GRN 

SOLENOID / E 

1 14 WHT 
TRANS. CONTROL / FORWARD 

14 BlU FORWARD SOLENOID 

I 14 VEL SOLENOID / D 

I 14 GRN 
SOLENOID / E 

16 ORN 8 PRESS. SWITCH / P. BRAKE 
160RN 

WARNING LIGHT / PARKING BRAKE 

o R PUSHBUTTON / TILT 20 BLK COIL / TILT RELAY 

12 REO CONTACT / TILT RELAY 12 REO 
SOLENOIDS / TILT VALVES 

~BREAKER / 12 REO I 16 GRY PRESSURE SWITCH / BRAKES 16 GRY 15 AMP BRAKE LIGHT 

I 16 PNK SOLENOID / CONTROL RELIEF 12 BLK 

16 REO GAUGE / FUEL 
16 VEL 

SENDER 

16 RED GAUGE / TRANS OIL TEMP 
16 BRN 

SENDER 

~ BREAKER / 15 AMP 16 REO 16 REO GAUGE / TRANS OIL PSI 
16 CRN 

SENDER 

16 REO GAUGE / ENGINE WATER TEMP 
16 BlU 

SENDER 

16 RED GAUGE / ENGINE OIL PSI 
16 CRY 

SENDER 

16 RED 16 RED GAUGE / VOLT 

ELECTRIC SCHEMATIC 
SS-1048C & SS-1056C SQUARE SHOOTER Pl-1452 

-

16 BLK -
-16 BLK 

-

12 GRN 

-12 BLK 

-

-
-

12 GRN 

12 GRN -
12 GRN 

12 GRN -
-

-
-

12 BLK 

12 BLK -

-
16 BLK 

16 BLK -
-

16 BLK 

16 BLK -
-

12 BlK 

-

12 GRN -
16 BLK -
16 BLK -
16 BLK -

-
16 BLK 

16 BLK 

16 BlK -
-

16 BLK 

16 BlK -
12 BLK -

-
-

-

-

PAGE 
NUMBER 20 



N ...... 

~~ 
totTJ 

~ 

en 
en , 
>-' 
o 
~ 
00 
(') 

Ro 
en~ en >-I 

~:;d 
&;2 
010 
(') 

~ 8 --> 

U 
VI 
>-:l 

~ 

~ 

U 
tTJtz 
:;do 

'"C ...... 
I ...... 
VI 
o 
\0 

~~~ '0 1'1' ~~, 'M 

® 
1 161lU 

ENC.1ll1Dl'.SIm- ~I 
ENC.II.PIII$.SIm 

2D 

l1li 1II1II£ 
RID 111.0 
III I rva. 
IlU IIlIl 
III IIfJJJ1II 
IRC 1_ 
II1II /GIIEIII 
0lIl IrMa 
CIII' /rIIJIr 
l1li I PIJfU 
fMC II'W. 

IWHSS artfClllH 
~----.----i 

(!)H8n1WHSS 

o '-1m_IS 

115151 I 
1"01 IIDI ",I ~ 

-----------

I ~ 

I! 
!!! 

12 

11IMS. SIIf1 COIS 

IIC111' ~ URID 
Uill I B 

URID 
Uill r A 

URID 

URID 16II1II 

ill II I ~ II ... I I 
!!!!!!I!I 

11 III - CO OlD 1 I 

H818IWHSS0 

H9111WHSS 0 

II III II III 

~~ 
~ @ a.~QI1-1Jf 

IIIRC 
IlIlU 
II III 
11II1II 

00 . . , , 
!$ ii 

! ! 
--" 

&l 

T 

12 III 
12l1li 11l1li 

12 RID 

II RID 11 III 

~ 
.!! 

IUWIIS 

i 11 RID II III 

~ 
16II1II .... 
IIIlU 
IICIII' 
16 III 
IIIRC 

II III 
IICIII' 
11 fMC 
IlRID 
11II1II 
IlIlU 
IIIRC 
1210. 
lllRC 
11M 
110lIl 

ItJ(JIi 

IUWIIS 

" 
!lIN 

SfAIlJlIRtDNI1IIl 

SfAIlJlIRIlIHIIIIII. 

IIIRC 
1111.0 

~ lIilU 

~I 
. 

II IlK 
12 III 

1;"'7 

12 RID 
121111 

IIIlU 
12C111' 

I I 11111 ! @H:m1WHSS 11l1li -mgm ~ ~~ 
I 12IlU U RID 
• llC111' IIJI.tDNI1IIl C 

IICIIH 
Cl I IICIII' 

~6C111' 
li.liiii 

IIMlHl' 
6 8 41 

J~ 
I I I I iii I ;1 !II I ~I I ~ ""'--, I ~I~I= = = _ f-'UI •• 

I I I I II .. 

5 
IIMlHl' lDtT SEIM:E 111M! 
(C!INI) PIIISS.~ 

;1111 nn 
SOUR 

1 illil 
!!! 

18 

II 

Q! II IICIII' :; 

I«RIllllAY !!! 
1IIAKI/W.-lDtT ! 
~ mlh 

121lU 11111I.II1MlUIX ~ 

::: IIDIIIQ.[~ 5& 
16111 II III 

± 161111 SIIIYtDNl1lll ~ 

II 

I~ 
IIGIft' -'T II'!R 

iI 

~SIIIY'/I(II: 11 III 

IIIRC 
511) 

SfAllJllRIIN.I(5 

iii 
'" 



ITEM NlTh1BER DESCRIPTION REQD 

1 4-1877 HARNESS / ENGINE 1 
2 4-1878 HARNESS / TRANSMISSION 1 
3 4-1886 HARNESS / INSTRUMENT PANEL 1 
4 4-1973 HARNESS / MAIN POWER / VALVE 1 
5 6-5204-04 CAPSCREW 114 NC x 112 LG. 1 
6 6-5205-04 CAPSCREW 5/16 NC x 1/2 LG. 2 
7 6-6211-04 LOCKW ASHER 114 1 
8 6-6211-05 LOCKWASHER 5/16 2 
9 6-7801-132B BATTERY CABLE / RED REF 

10 6-7802-88B BATTERY CABLE / BLACK REF 
11 7-101-01 CIRCUIT BREAKER / 15 AMP. REF 
12 7-127-04 SWITCH / SWAY-ROTATE REF 
13 7-127-05 LIGHT / WARNING REF 
14 7-127-10 SWITCH / IGNITION / KEY REF 
15 7-136-02 LIGHT / BACK-UP REF 
16 7-136-03 LIGHT / TAIL-BRAKE REF 
17 7-172-02 GAGE / FUEL REF 
18 7-172-03 SENDER / FUEL 1 
19 7-172-04 GAGE / ENGINE OIL PRESSURE REF 
20 7-172-05 SENDER / ENGINE OIL PRESSURE REF 
21 7-172-06 GAGE / TRANSMISSION OIL TEMP. REF 
22 7-172-17 SENDER / TRANSMISSION OIL TEMP. REF 
23 7-172-08 GAGE / ENGINE WATER TEMP. REF 
24 7-172-09 SENDER / ENGINE WATER TEMP. REF 
25 7-172-10 GAGE / VOLTMETER REF 
26 7-172-11 GAGE / TRANSMISSION OIL PRESSURE REF 
27 7-172-16 SENDER / TRANS. OIL PRESSURE REF 
28 7-183-18 RELAY / STARTER REF 
29 7-338-02 RELAY / PARKING BRAKE 1 
30 7-206-03 PRESSURE SWITCH / BRAKE LIGHT REF 
31 7-338-02 RELAY / HORN 1 
32 7-338-02 RELAY / FORK TILT 1 
33 7-268-01 FUSE HOLDER / MAIN / IGNITION REF 
34 7-281-01 DIODE / PUMP DESTROKE REF 
35 7-281-01 DIODE / ALTERNATOR REF 
36 7-319-02 SWITCH / HEADLIGHTS REF 
37 7-319-03 PUSHBUTTON / PUMP DESTROKE REF 
38 7-338-01 HEADLIGHT REF 
39 7-350-01 HOURMETER 1 
40 7-355-01 BATTERY / 12 VOLT REF 
41 7-369-01 HORN 1 
42 7-375-01 BACK-UP ALARM 1 
43 7-303-03 PRESSURE SWITCH / CLUTCH CUT -OFF REF 
44 7-367-01 VALVE / CONTROLLER RELIEF REF 
45 7-303-02 PRESSURE SWITCH / PARKING BRAKE REF 
46 7-244-31 VALVE / ELECTRIC 4-WAY / SWAY REF 
47 7-269-107 JUNCTION STUD 1 
48 6-6284-07 MACHINE SCREW #10-32 2 
49 6-6286-06 HEX NUT #10-32 2 

DRAWING Pl-lS09 
WIRING DIAGRAM PAGE 

21A NUMBER SS-1048C & SS-1056C w/ JD-4045T ENGINE NUMBER 



ITEM NUMBER DESCRIPTION REQD 

50 6-6286-07 LOCKW ASHER #10 2 
51 6-6201-06 HEX NUT 3/8 NC 1 
52 7-101-04 SWITCH I REAR LOCK-UP 1 
53 7-367-13 VALVE I REAR LOCK-UP REF 
54 6-6284-03 MACHINE SCREW #8-32 x 1 LG. 2 
55 6-6286-11 INTERNAL STAR WASHER #8 2 
56 7-127-09 SWITCH I DIFF. LOCK 1 
57 3-1405 HARNESS I REAR LOCK-UP 1 
58 7-367-02 VALVE I DIFF. LOCK REF 
59 3-1460 HARNESS I STABILIZER 1 
60 7-244-31 VAL VE I ELECTRIC 4-WAY I STABILIZER REF 
61 7-117-03 FUSE I 20 AMP REF 
62 7-367-09 VALVE I ELECTRIC 4-WAY I TILT REF 
63 7-351-01 TRANSMISSION CONTROL REF 
64 7-117-02 FUSE I 30 AMP REF 

2IB PAGE WIRING DIAGRAM DRAWING 
Pl-1509 NUMBER SS-1048C & SS-1056C wi JD-4045T ENGINE NUMBER 



NOTES 

PAGE 21e 
NUMBER 



N 
N 

~'"O 

~~ 
t;t1tr1 

~ 

00 
00 
I ...... 
~Z 
0000 

~~ 
oo~ 
~~ 
Vl'"t;j 

~~ 
.o~ 

c:::> 
~~ 

tr1 
oo~ 
::Ot;t1 

8~ 
~ 

u 
~z 

£:) 

~ 
~ 
I 

N ....... 
~ 
01 

* 

22,23 
1 6 5 24 18 8 9,11,12 10,14 

3 

2 

30,31,13,26,27 
4 I I -'\--Jfo.---I 

15 
19 

32 29 

® HARNESS / DASH (NOT SHOWN) 

25 32 7 21 

@ HARNESS / STABILIZER / DASH END (NOT SHOWN) 

9,11,12 

9,11,12 

16 

20 

33 

17 

28 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 

DRAWING 
NUMBER 

NUMBER 

3-1227-2 
2-1062 
7-172-02 
7-172-04 
7-172-06 
7-172-08 
7-172-10 
7-172-11 
7-101-01 
7-268-01 
7-101-02 
7-101-03 
6-6284-07 
7-117-02 
7-127-04 
7-127-05 
7-319-03 
1-2006 
3-1228-1 
3-1228-2 
3-1228-3 
6-6211-04 
6-5204-04 
6-5204-06 
3-1228-6 
6-6286-06 
6-6286-02 
7-127-10 
3-1228-5 
1-1088 
7-269-60 
7-127-04 
7-144-02 
4-1886 
3-1460 

P4-2146 

DESCRIPTION 

INSTRUMENT PANEL 
GAGE COVER 
GAGE / FUEL 
GAGE / ENGINE OIL PRESSURE 
GAGE / TRANS. OIL TEMP. 
GAGE / ENGINE WATER TEMP. 
GAGE / VOLTMETER 
GAGE / TRANS. OIL PRESSURE 
CIRCUIT BREAKER / 15 AMP 
HOLDER / MAIN POWER / IGNITION 
CLIP / CIRCUIT BREAKER 
RUBBER BOOT / CIRCUIT BREAKER 
MACHINE SCREW #10-32 x 1/2 LG. 
FUSE / 30 AMP. 
SWITCH / SWAY CONTROL 
LIGHT / WARNING 
SWITCH / PUSHBUTTON 
SEAL RING / GAGE 
DECAL / SWAY CONTROL 
DECAL / BRAKE-ON 
DECAL / PUMP-OFF 
LOCKWASHER 114 
CAPSCREW 114 NC x 112 LG. 
CAPSCREW 1/4 NC x 3/4 LG. 
DECAL / RH STABILIZER 
HEX NUT #10-32 
HEX NUT #8-32 SS 
SWITCH / IGNITION KEY 
DECAL / LH STABILIZER 
MOUNT 
PLASTIC CLAMP 
SWITCH / STABILIZER 
PLUG BUTTON 5/8 
HARNESS / DASH 
HARNESS / STABILIZER / DASH END 

INSTRUMENT PANEL ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 
4 
1 
4 
4 
2 
1 
1 
1 
1 
6 
1 
1 
1 
5 
6 
2 
1 
2 
2 
1 
1 
1 
1 
2 
1 

REF 
REF 

PAGE 22A 
NUMBER 



N w 

~'"d 

~~ 
tot'rl 

~ 

CI.l 

~~ 
(?)~ 
c:n~ rgn 
~~ 
~ 

c:nt'rl 
~~ 

8~ ...,­
t'rl(J 
~ 

n 
t'rl z 
~a 

"'0 
........ , 
........ 
.J:>. 
-...,J 
-...,J 

fROlll 
srAlllIZE1lS~""" 

~--- II 

t-
o 
o 

I 
o , 
I 

... ," "H£,:::-~Lt= 
o 
o 

I 
o 

! 
i I 3650pS , 

PI I REiff VAlli ~ -----------
!MIN VAlli: 

cot1RQllR 
REIIf 

GIG: POlIS 

I 
I 
L._--t 

59 

I 
I , 

PARKN;IIR1J([VIiI'E yv 
~~::= 

I ' ___ -4 _______ -, 

ROTA1[ Vlill: 

I 
I 
I 
I 
I 
I 

I~ QJJTDlIllf-llff '- ___ ;- ==SWllDI 



ITEM NUMBER DESCRIPTION REQD 

1 7-316-242 CYLINDER I TILT REF 
2 7-316-325 CYLINDER I LIFT REF 
3 7-316-326 CYLINDER I BOOM REF 
4 7-379-02 CYLINDER I SWAY REF 
5 7-229-871 CYLINDER I STEERING REF 
6 7-359-02 SELECTOR VALVE I STEERING 1 
7 7-122-01 STEERING ORBITRAL 1 
8 7-358-14 VALVE ASSEMBLY I 3 SECTION 1 
9 7-358-03 CONTROLLER I 4-W AY 1 

10 7-234-04 VALVE I DUAL CHECK 3 
11 7-234-03 VALVE I MOTION I BOOM 2 
12 7-234-01 VALVE I MOTION I HEAD TILT 1 
13 7-234-02 VALVE I MOTION I BASE TILT 1 
14 7-234-94 CONTROL BLOCK ASSEMBLY 1 
15 7-256-25 ACCUMULATOR I BRAKE 1 
16 7-198-43 ACTUATOR I BRAKE 1 
17 7-206-03 PRESSURE SWITCH I BRAKE LIGHT REF 
18 7-272-11 FILLER-BREATHER I 3 PSI REF 
19 7-358-08 VALVE I PARKING BRAKE 1 
20 7-118-01 FILTER I RETURN 1 
21 7-272-10 GAGE I RETURN FILTER 1 
22 7-118-02 ELEMENT I RETURN FILTER REF 
23 7-345-113 PUMP ASSEMBLY 1 
24 7-367-09 VALVE I 4-WAY ELECTRIC I TILT 2 
25 7-244-31 VALVE I 4-WAY ELECTRIC I SWAY 1 
26 7-234-35 VALVE I DUAL CHECK REF 
27 7-244-31 VALVE / 4-WAY ELECTRIC / ROTATE REF 
28 7-379-01 CYLINDER / ROTATE I 3.00 BORE REF 
29 1-1219 RESTRICTOR FITTING REF 
30 1-1093-2 RESTRICTOR PLUG (.060) REF 
31 7-234-54 VALVE / MOTION / LIFT 2 
32 7-234-50 VALVE / TILT LIMITER 1 
33 7-292-01 HOSE REEL / ROTATE REF 
34 4-2270 OIL RESERVOIR REF 
35 7-234-62 CARTRIDGE / CHECK REF 
36 7-234-37 CARTRIDGE / NEEDLE REF 
37 7-244-31 VALVE / 2 SECTION / STABILIZER REF 
38 7-316-394 CYLINDER / STABILIZER REF 
39 7-303-03 PRESSURE SWITCH / NORMALLY CLOSED REF 
40 1-1093-3 RESTRICTOR PLUG (.081) REF 
41 7-234-22 CARTRIDGE I COUNTERBALANCE REF 
42 7-234-53 CARTRIDGE / COUNTERBALANCE REF 
43 7-234-18 CARTRIDGE I PILOT CHECK REF 
44 7-234-19 CARTRIDGE / COUNTERBALANCE REF 
45 7-234-80 CARTRIDGE / CHECK REF 
46 7-234-16 CARTRIDGE / CHECK REF 
47 7-367-14 CARTRIDGE I NORMALLY OPEN REF 
48 1-1093-1 RESTRICTOR PLUG (.040) REF 
49 7-303-02 PRESSURE SWITCH I NORMALL Y CLOSED REF 
50 7-367-13 VALVE I BOOM ACTIVATED REAR LOCK 1 
51 7-234-28 CARTRIDGE I REDUCING-RELIEVING REF 
52 7-234-13 CARTRIDGE I REDUCING-RELIEVING REF 
53 7-367-03 CARTRIDGE I NORMALLY CLOSED REF 

DRAWING 
Pl-1477 

HYDRAULIC SCHEMATIC PAGE 
23A NUMBER SS-1056C SQUARE SHOOTER NUMBER 



ITEM NUMBER DESCRIPTION REQD 

54 7-367-02 SOLENOID VALVE ASSEMBLY 1 
55 7-367-06 CARTRIDGE / NORMALLY OPEN REF 
56 7-367-01 VALVE / CONTROLLER RELIEF 1 
57 7-234-76 BLOCK ASSEMBLY / REAR LOCK-UP 1 
58 7-304-07 CARTRIDGE / MODULAR CONTROL REF 
59 7-379-02 CYLINDER / REAR LOCK-UP REF 
60 7-234-62 CARTRIDGE / PILOT CHECK REF 
61 7-234-64 CARTRIDGE / REDUCING-RELIEVING REF 
62 7-234-79 CARTRIDGE / SHUTTLE REF 
63 7-292-11 HOSE REEL ASSEMBLY REF 

23B 
PAGE HYDRAULIC SCHEMATIC DRAWING 

Pl-1477 NUMBER SS-1056C SQUARE SHOOTER NUMBER 



NOTES 

PAGE 23C 
NVMBER 



N 
.j:>. 

~'"C 

~~ 
tJ:jtr:! 

~ 

til 
CZl 
!..(1 

&~ 
(1S 
~~ 
tIl--­
tIl'"C 

~~ (1 ___ 

til 0 
,0 ..... 
Ct""' 

~~ 
til 

tIltr:l 

~~ 
00 

~~ 

~~ 
tJ:j~ 
tr:!Z :-0 0 

~ -I -.j:>. 
-....J 
VI 

13,14,15,53,52,4 5 49 46 

23,28 21,13 rJ / / 

30 ~--------1 
~ L __ 

+===I> 

-t.-:::~ 
~~ 

32,31,34,33 

35 

\ , L----'OG-~ 
II \ 

'--I 

24 

25 

3 

22 

SEE REAR 
LOCK-UP 
CIRCUIT 

2 

44 

--0 #1 #4 
G--

rt-~' ~J ¢ I ~ BxXl-- CSOE~~WAY l' 1 AOLLER 

36 CIRCUIT 
39 

45 

17 

38, 13,3~ r 4'7 

SEE4-WAY 
CONTROLLER 
CIRCUIT 

40 

41 

8,9 

16J- 1 
42 

MAIN VALVE 
ASSEMBLY 

43 

CONTROL BLOCK 
ASSEMBLY 



ITEM NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 

DRAWING 
NUMBER 

7-345-113 
7-358-14 
4-2270 
7-118-01 
7-272-10 
7-107-05 
7-209-66 
6-5208-12 
6-6211-08 
7-158-36 
7-209-67 
6-5206-10 
6-6211-06 
6-6212-06 
6-5206-08 
7-126-517 
6-6453-10 
6-6450-17 
6-6450-27 
6-6452-08 
6-5206-06 
3-1376 
7-145-02 
7-272-13 
7-364-12 
7-272-11 
6-6284-08 
7-145-01 
6-5606-04 
7-161-01 
2-1262 
6-5204-06 
6-6201-04 
6-6211-04 
6-6450-31 
6-6457-10 
1-2016 
6-5206-12 
6-6450-12 
6-7191-193 
6-7004-256 
6-7156-242 
6-7025-36 
6-7088-43 
6-6455-05 
6-6453-25 
6-6453-04 
6-6450-15 
6-6436-01 
6-5206-34 
6-6457-06 
7-118-02 
7-118-03 

Pl-1475 

DESCRIPTION 

PUMP ASSY. / 60cc / SPLINED SHAFT 
VALVE ASSEMBL Y / 3 SECTION 
OIL RESERVOIR 
FILTER / RETURN 
GAGE / RETURN FILTER 
SPLIT FLANGE KIT / 2 IN. 
O-RING / 2 IN. S. F. / w/ ITEM 6 
CAPSCREW 112 NC x 1 112 LG. 
LOCKW ASHER 112 
SPLIT FLANGE / 1 IN. / HALF ONLY 
O-RING / 1 IN. S. F. 
CAPSCREW 3/8 NC x 1 114 LG. 
LOCKW ASHER 3/8 
FLATW ASHER 3/8 
CAPS CREW 3/8 NC x 1 LG. 
GASKET / PUMP DRIVE 
FITTING / 10 OR x 08 JIC 90 
FITTING / 12 OR x 10 JIC STR. 
FITTING / 16 OR x 16 JIC STR. 
FITTING / 12 OR x 12 JIC 45 
CAPSCREW 3/8 NC x 3/4 LG. 
MANIFOLD BLOCK 
O-RING / ACCESS COVER 
T-HOSE CLAMP 
HOSE / 1 112 ID x 24 LG. 
FILLER-BREATHER / 3 PSI 
MACHINE SCREW #10-32 x 3/4 LG. 
COVER PLATE 
CAPSCREW SH 3/8 NC x 112 LG. 
SIGHT GLASS 
PLATE / PRESSURE CHECK PORTS 
CAPSCREW 114 NC x 3/4 LG. 
HEX NUT 1/4 NC 
LOCKW ASHER 114 
FITTING / 24 OR x 24 JIC STR. 
FITTING / 16 OR HEX HEAD PLUG 
CLAMP / OIL RESERVOIR 
CAPSCREW 3/8 NC x 1 112 LG. 
FITTING / 08 OR x 08 JIC STR. 
HOSE / 24 x 32-90 SF x 96 1/2 LG. 
HOSE / 08 x 08 x 128 LG. 
HOSE / 12 x 16-90 SF x 121 LG. 
HOSE / 10 x 10-90 x 18 LG. 
HOSE / 16 x 16-90 x 21 1/2 LG. 
FITTING / 06 OR x 06 JIC RN-TEE 
FITTING / 20 OR x 16 JIC 90 
FITTING / 06 OR x 04 JIC 90 
FITTING / 08 OR x 10 JIC STR. 
FITTING / 20 OR x 20 NPT STR. 
CAPSCREW 3/8 NC x 4 114 LG. 
FITTING / 08 OR HEX HEAD PLUG 
ELEMENT / RETURN FILTER 
O-RING / RETURN FILTER FACE 

CIRCUIT / PUMP / OIL RESERVOIR 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

REF 
REF 

1 
REF 
REF 

1 
REF 
REF 
REF 

2 
1 
4 
15 
4 
4 

REF 
1 
1 
1 
1 
2 
1 

REF 
1 
1 
1 
6 

REF 
REF 

1 
REF 

2 
2 
2 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 

REF 
1 
1 
1 
1 
3 
1 

REF 
REF 

PAGE 24A 
NUMBER 



N 
VI 

~~ 
tc trl 

~ 

til 
til 
I 

00 
VI ..... 
O\~ 
00 
tIlSl 
,oo-i 
c--. 

~~ 
tIl~ 
trlo-i 
of 
Oo-i 
o-i 

~ 

U' 
~z a 

'i:I ...... 
I ...... 
~ 
~ 
00 

56 

58 

LIFT CYLINDERS 

56 

~.~\ 
---34 

35 _ .. w 37 

38 
36 

40 41 40 

MAIN VALVE ASSEMBLY 

21,60 
PORT G6 

TILT 

61 61 

62,20,23,24 

22--f 1$--22 

21,60 --@@-21,60 

22-A A-22 

18 

19 

6 

9 
\,\ 

17 10 14 11,12,13 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 

DRAWING 
NUMBER 

NUMBER 

6-6453-04 
7-234-02 
6-5606-14 
6-6214-06 
6-6453-04 
6-7022-60 
6-7002-26 
7-316-242 
6-6453-04 
6-7003-40 
7-234-01 
6-5606-22 
6-6214-06 
6-6453-09 
6-6452-04 
6-6453-04 
6-6453-06 
6-7004-810 
6-7004-810 
7-273-43 
3-1423 
6-6450-12 
6-5204-16 
6-6205-04 
6-7034-440 
6-7034-440 
6-6480-07 
6-6485-03 
7-234-50 
6-6450-05 
6-7022-38 
6-6453-12 
6-6450-15 
6-6453-11 
7-234-04 
6-7025-44 
6-7005-44 
6-7025-44 
6-6452-06 
6-6481-07 
6-6450-17 
6-6452-17 
7-194-53 
6-7005-180 
6-5205-30 
7-273-26 
7-273-32 
6-5205-14 
7-273-26 
6-7002-108 
6-6453-04 
7-234-54 

PI-1448 

DESCRIPTION 

FITTING / 06 OR x 04 HC 90 
VALVE / MOTION / BASE TILT 
CAPSCREW SH 3/8 NC x 1 3/4 LG. 
LOCKW ASHER 3/8 HI-COLLAR 
FITTING / 06 OR x 04 JIC 90 
HOSE / 04 x 04-90 x 30 LG. 
HOSE / 04 x 04 x 13 LG. 
CYLINDER / TILT 
FITTING / 06 OR x 04 JIC 90 
HOSE / 06 x 06 x 20 LG. 
VALVE / MOTION / HEAD TILT 
CAPSCREW SH 3/8 NC x 2 3/4 LG. 
LOCKW ASHER 3/8 HI-COLLAR 
FITTING / 08 OR x 08 JIC 90 
FITTING / 08 OR x 08 JIC 45 
FITTING / 06 OR x 04 JIC 90 
FITTING / 06 OR x 06 JIC 90 
HOSE / 08 x 08 x 405 LG. 
HOSE / 08 x 08 x 405 LG. 
CLAMP HALF SET / 112 SINGLE HOSE 
MANIFOLD BLOCK 
FITTING / 08 OR x 08 HC STR 
CAPSCREW 1/4 NC x 2 LG. 
SELF LOCKING NUT 114 NC 
HOSE / 08 x 10-90 x 220 LG. 
HOSE / 08 x 10-90 x 220 LG. 
FITTING / 10 HC SW-BR-TEE 
FITTING / 10 OR x 10 JIC SW 
VALVE / TILT LIMITER 
FITTING / 06 OR x 04 JIC STR 
HOSE / 04 x 04-90 x 19 LG. 
FITTING / 10 OR x 10 JIC 90 
FITTING / 08 OR x 10 HC STR 
FITTING / 08 OR x 10 JIC 90 
VALVE / DUAL CHECK 
HOSE / 10 x 10-90 x 22 LG. 
HOSE / lOx lOx 22 LG. 
HOSE / 10 x 10-90 x 22 LG. 
FITTING / 10 OR x 10 JIC 45 
FITTING / 10 HC SW-RUN-TEE 
FITTING / 12 OR x 10 JIC STR 
FITTING / 12 OR x 10 JlC 45 
LOOP CLAMP 5/8 (MODIFIED) 
HOSE / 10 x 10 x 90 LG. 
CAPSCREW 5/16 NC x 3 3/4 LG. 
COVER PLATE / 5/8 HOSE CLAMP 
CLAMP HALF SET / 5/8 TWIN HOSE 
CAPSCREW 5/16 NC x 1 3/4 LG. 
COVER PLATE / 112 HOSE CLAMP 
HOSE / 04 x 04 x 54 LG. 
FITTING / 06 OR x 04 JlC 90 
VALVE / MOTION / LIFT 

CIRCUIT / LIFT-TILT 
SS-1056C SQUARE SHOOTER 

REQD 

1 
REF 

4 
4 
1 
1 
1 

REF 
1 
1 

REF 
4 
4 
1 
1 
1 
2 
1 
1 
2 
4 
8 
4 
4 
1 
1 
2 
1 

REF 
REF 
REF 

1 
2 
2 

REF 
1 
1 
1 
4 
2 
1 
2 
1 
3 

REF 
2 
3 
5 
5 
1 
4 

REF 

PAGE 25A 
NUMBER 



- -------~- -----~ 

ITEM NUMBER DESCRIPTION REQD 

53 6-5606-22 CAPSCREW SH 3/8 NC x 2 3/4 LG. 8 
54 6-6214-06 LOCKWASHER 3/8 HI-COLLAR 8 
55 7-273-25 CLAMP HALF SET I 1/2 TWIN HOSE 4 
56 7-316-325 CYLINDER I LIFT REF 
57 6-7002-17 HOSE I 04 x 04 x 8.5 LG. 1 
58 6-6457-05 FITTING I 06 OR HEX HEAD PLUG 4 
59 6-5205-16 CAPSCREW 5/16 NC x 2 LG. 2 
60 6-6006-12 FL. HD. SOCKET SCREW 3/8 NC x 1 112 8 
61 6-7004-726 HOSE I 08 x 08 x 363 LG. 2 
62 7-273-42 TOP PLATE I 112 SINGLE HOSE CLAMP 2 
63 1-1351-2 RESTRICTOR FITTING (.1875 DIA.) 1 
64 6-7005-154 HOSE I 10 x 10 x 77 LG. 1 

25B 
PAGE CIRCUIT I LIFT-TILT DRAWING 

Pl-1448 NUMBER SS-1056C SQUARE SHOOTER NUMBER 



NOTES 

PAGE 25C 
NUMBER 



n:::: 
w 
0 
Z 
--.J 

>-
U 

~ 
..---

f"'.. 

(J) 

~ 
~ 

n -
N 

f"'.. 
..----to 
..----n 
..---

26 PAGE 
NUMBER 

~ 
~ 

t") 
~ 

N 

Lf) 

..---

f"'.. 

Lf) 

CX) 

Lf) 
..---

N 
..---

CIRCUIT / BOOM 
SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER 

~~ 
~~ 
~~ 

Pl-1432 



ITEM NUMBER DESCRIPTION REQD 

1 7-316-326 CYLINDER / BOOM REF 
2 7-234-03 VALVE / MOTION / BOOM REF 
3 6-5606-22 CAPSCREW SH 3/8 NC x 2 3/4 LG. 8 
4 6-6214-06 LOCKWASHER 3/8 HI-COLLAR 8 
5 6-6453-04 FITTING / 06 OR x 04 JIC 90 2 
6 6-6453-12 FITTING / 10 OR x 10 JIC 90 1 
7 6-6450-05 FITTING / 06 OR x 04 JIC STR 2 
8 6-6453-12 FITTING / 10 OR x 10 JIC 90 1 
9 6-7002-26 HOSE / 04 x 04 x 13 LG. 1 

10 6-7002-26 HOSE / 04 x 04 x l3 LG. 1 
11 6-7005-296 HOSE / 10 x 10 x 148 LG. 1 
12 6-7005-266 HOSE / 10 x 10 x 133 LG. 1 
13 7-273-32 CLAMP HALF SET / 5/8 TWIN HOSE 2 
14 6-6457-05 FITTING / 06 OR HEX HD PLUG 4 
15 6-6453-13 FITTING / 12 OR x 10 JIC 90 2 
16 7-273-26 COVER PLATE / 5/8 HOSE CLAMP 2 
17 6-5205-16 CAP S CREW 5/16 NC x 2 LG. 1 

DRAWING 
Pl-1432 

CIRCUIT / BOOM PAGE 
26A NUMBER SS-1056C SQUARE SHOOTER NUMBER 



tv 
-....) 

~~ 
~ 

en 
en , 
..-
0(') 
~~ 

~~ 
?,oS; 
en"'" 
en-­, 
..-~ 
0' 
Vl~ 0'1>­
(')~ 
en 
.0(') 

d~ 
~r:s 
ent'"" 
i:Ot'"" 

8~ ...., 

~ 

~~ 
t;d~ 

~~ 

~ -, -VI 
o 
-....) 

4 

4 

17 

12 

4 

MAIN VALVE 
ASSEMBLY 

5 ---lI:I'.~ 

12 
4 

4 

24 

6,49,37,38,14 

4" MJ!} 
rO@ 

I 

6,49,37,38,14 

44 

'-TANK PORT #2 

TANK PORT 

BOOM OUT 
1 (5 PLACES) 

LIFT DOWN 

TO PORT 3 

~~E :~~~1; 1 3 
BRAKE VALVE 

6 
4 47 

40 

11 

23 

7 
o 12 

8 

#4~ 
01 20 

22 



ITEM NUMBER 

1 6-6450-05 
2 6-6455-05 
3 6-6483-05 
4 6-6453-04 
5 6-6450-08 
6 7-367-09 
7 6-6455-05 
8 6-7002-180 
9 6-7003-174 

10 6-7003-56 
11 6-7003-136 
12 6-7002-276 
13 6-7023-100 
14 7-244-27 
15 6-6201-04 
16 6-7002-26 
17 6-7002-34 
18 7-358-03 
19 6-7022-44 
20 7-234-94 
21 6-6450-09 
22 6-6452-19 
23 7-198-43 
24 6-7022-34 
25 6-7002-17 
26 6-6455-15 
27 6-6485-06 
28 7-367-01 
29 7-244-27 
30 6-7003-26 
31 6-6480-03 
32 6-6453-06 
33 6-7022-186 
34 6-6450-03 
35 7-367-02 
36 6-5204-12 
37 6-6212-04 
38 6-6211-04 
39 7-367-05 
40 7-367-06 
41 7-367-03 
42 7-367-07 
43 7-367-04 
44 6-7022-28 
45 6-6481-05 
46 7-290-03 
47 6-7002-86 
48 6-7022-100 
49 6-5204-14 
50 6-6495-07 

DRAWING 
NUMBER 

PI-IS07 

DESCRIPTION 

FITTING / 06 OR x 04 JIC STR 
FITTING / 06 OR x 06 JIC RN-TEE 
FITTING / 06 JIC CROSS 
FITTING / 06 OR x 04 JIC 90 
FITTING / 06 OR x 06 JIC STR 
VALVE ASSEMBLY / ELECTRIC 
FITTING / 06 OR x 06 JIC RN-TEE 
HOSE / 04 x 04 x 90 LG. 
HOSE / 06 x 06 x 87 LG. 
HOSE / 06 x 06 x 28 LG. 
HOSE / 06 x 06 x 68 LG. 
HOSE I 04 x 04 x 138 LG. 
HOSE I 06 x 06-90 x 50 LG. 
DIN CONNECTOR (wi HARNESS) 
HEX NUT 114 NC 
HOSE I 04 x 04 x 13 LG. 
HOSE I 04 x 04 x 17 LG. 
CONTROLLER I 4-WAY 
HOSE I 04 x 04-90 x 22 LG. 
CONTROL BLOCK 
FITTING I 08 OR x 06 JIC STR 
FITTING I 06 OR x 04 JIC 45 
ACTUATOR I BRAKE 
HOSE I 04 x 04-90 x 17 LG. 
HOSE I 04 x 04 x 8 112 LG. 
FITTING / 06 OR x 04 JIC RN-TEE 
FITTING I 06 OR x 06 JIC SW 
VALVE ASSY. / CONTROLLER RELIEF 
DIN CONNECTOR 
HOSE / 06 x 06 x 13 LG. 
FITTING / 04 JIC SW -BR-TEE 
FITTING / 06 OR x 06 JIC 90 
HOSE / 04 x 04-90 x 93 LG. 
FITTING / 04 OR x 04 JIC STR. 
VALVE ASSY. / DIFF. LOCK 
CAPSCREW 114 NC x 1 112 LG. 
FLATWASHER 114 
LOCKWASHER 1/4 
COIL / DIN 
CARTRIDGE / NORMALLY OPEN 
CARTRIDGE / NORMALLY CLOSED 
VALVE BODY / CONTROLLER RELIEF 
VALVE BODY / DIFF. LOCK 
HOSE / 04 x 04-90 x 14 LG. 
FITTING / 06 JIC SW-RN-TEE 
CARRIAGE BOLT 114 NC x 1 LG. 
HOSE / 04 x 04 x 43 LG. 
HOSE / 04 x 04-90 x 50 LG. 
CAPSCREW 114 NC x 1 3/4 LG. 
FITTING / 06 JIC F. x 04 JIC M. STR. 

CIRCUIT / 4-WAY CONTROLLER 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

7 
1 
1 
10 
4 

REF 
1 
1 
1 
1 
1 
4 

REF 
REF 

4 
1 
1 

REF 
1 

REF 
1 
1 

REF 
2 
1 
1 
1 

REF 
1 
1 
1 
1 
1 
1 

REF 
2 
10 
10 

REF 
REF 
REF 
REF 
REF 

1 
1 
4 
1 

REF 
4 
1 

PAGE 27A 
NUMBER 



N 
00 

a~ 
9~ 
~ 

C/l 
C/l 
I ....... 

~n 
00 H 

()~ 
Rag 
C/) .., I 'fJ---
0'"0 

~~I nC/l 
C/) 

C/)e 

~ i:l l ~g 
C/l tr1 I ::t:() 
O~ 
OC/l .., 
tr1 
~ 

u 
~~ 

"'0 
........ 
I 

........ 

./:>. 
--...J 
00 

TO REAR 12 
LOCK-UP VALVE 

• 
11 

10 13--~ 

GP1--
3 

GP2--
3 

GP3--
4 

GP4--

GP5--
3 

SET SWAY SPEED 

SET CONTROL PRESSURE (GP5) 

SET STEERING PRESSURE (GP2) 

PRESSURES 
GAGE PORT SS-104BC 

GP1 3500 PSI 
GP2 2250 PSI 
GP3 3500 PSI 
GP4 OPEN 
GP5 400 PSI 
GP6 1200 PSI 

o 
Gl T1~ 

-@ 9 
OGl G4 G2 

~~~ oR-~9 

7 

SS-1056C 
3000 PSI 
2250 PSI 
3000 PSI 

OPEN 
400 PSI 
1200 PSI 

SET TILT PRESSURE (GP6) 



ITEM NUMBER DESCRIPTION REQD 

1 6-6450-05 FITTING / 06 OR x 04 HC STR. 1 
2 6-6452-19 FITTING / 06 OR x 04 HC 45 3 
3 7-256-27 PRESSURE CHECK / MALE 3 
4 7-302-01 PRESSURE CHECK I MALE 2 
5 6-7022-38 HOSE / 04 x 04-90 x 19 LG. 1 
6 6-7002-34 HOSE / 04 x 04 x 17 LG. 2 
7 7-234-94 CONTROL BLOCK REF 
8 7-234-50 VALVE / TILT LIMITER REF 
9 6-6457-05 FITTING / 06 OR HEX HEAD PLUG 2 

10 6-7002-26 HOSE / 04 x 04 x 13 LG. 1 
11 6-6455-05 FITTING / 06 OR x 06 HC RN-TEE 1 
12 6-7023-26 HOSE / 06 x 06-90 x 13 LG. REF 
13 6-6495-07 FITTING / 06 x 04 HC REDUCER 1 
14 6-7002-30 HOSE / 04 x 04 x 15 LG. 1 

DRAWING 
Pl-1478 

CIRCUIT / PRESSURE CHECKS PAGE 
28A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



N 
10 

~~ 
tom 

~ 

CI'.l 
CI'.l 
I .... 
o 
~ 
00 
() 

Ro() -00:;0 
CI'.l() 
!..C::: 
5:~ 
0"1 
()--

CI'.lCl'.l 
,o~ 
c:::tr.1 
>tr.1 
~~ 
CI'.l 
~ o o 

~ 

UI 
~~ 

"'d -I -~ 
-....l 
10 

MANIFOLD 
BLOCK 

REAR 
STEERING 

CYL. 

I 

@}---

G--

G--

7 

n 

CONTROL ° 
.. I @ BLOCK 
° a II a .I@@@ 
~ F :ST ° 

I 
19 

20 

2 

10 

9 

1 
\ .J:: 

T L 
E> G 

-E> Go 
p R 

1 II 3 

t 4 
FRONT OF 
MACIDNE 

3 pT -5 3 
I 

C!_~C3 

3 :R 11 
~ggxxxxx*XXXgXXXXX~ ~ 

BOTI'OM ~"--"'rx"""x"""x"")jj 

p 

CYL2 CYLI 

R 

TOP VIEW 

t 
FRONT OF 
MAClllNE 

VIEW 

9 

11,12,13 

14,15,16,17,18 

7 

6 7 

--E) 

--E) 
-r-

FRONT 
STEERING 

CYL. 



ITEM NUMBER DESCRIPTION REQD 

1 6-6450-12 FITTING / 08 OR x 08 JIC STR. 2 
2 6-7004-328 HOSE / 08 x 08 x 164 LG. 1 
3 6-6450-09 FITTING / 08 OR x 06 JIC STR. 5 
4 6-7023-40 HOSE / 06 x 06-90 x 20 LG. 1 
5 6-6453-07 FITTING / 08 OR x 06 JIC 90 1 
6 6-7023-244 HOSE / 06 x 06-90 x 122 LG. 1 
7 6-6452-14 FITTING / 08 OR x 06 JIC 45 4 
8 6-7003-194 HOSE / 06 x 06 x 97 LG. 1 
9 6-7023-272 HOSE / 06 x 06-90 x 136 LG. 2 

10 6-7004-388 HOSE / 08 x 08 x 194 LG. 1 
11 7-359-02 VALVE / STEERING SELECTOR REF 
12 6-5205-06 CAPSCREW 5/16 NC x 3/4 LG. 4 
13 6-6211-05 LOCKWASHER 5/16 4 
14 7-122-01 ORBITRAL / STEERING REF 
15 6-5206-10 CAPSCREW 3/8 NC x 1 114 LG. 2 
16 6-5206-06 CAP S CREW 3/8 NC x 3/4 LG. 2 
17 6-6211-06 LOCKWASHER 3/8 4 
18 6-6212-06 FLATWASHER 3/8 10 
19 6-6452-04 FITTING / 08 OR x 08 JIC 45 1 
20 6-6453-09 FITTING / 08 OR x 08 JIC 90 1 

DRAWING 
P1-1479 

CIRCUIT / STEERING PAGE 
29A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



11,12 

27 

L.H. SWAY 
CYLINDER 

6 5 

3 

8 

9 

3 

8 
2 
8 

R.H. SWAY 
CYLINDER 

5 

I 
tlJ=$D1~CJ iii iii fi giggil ClBa:iDJjtl;()-

FROM MAIN VALVE 9 

28 

30 

32 

o 
31 

33 

30 PAGE 
NUMBER 

1,14,15 

6 5 

13 

CIRCUIT / SWAY 
SS-1048C & SS-1056C SQUARE SHOOTER 

5 

23,24,25 

DRAWING 
NUMBER 

7 

1,14,15 

10 

Pl-lS06 



ITEM NUMBER DESCRIPTION REQD 

1 7-234-04 VALVE / DUAL CHECK REF 
2 6-6453-04 FITTING / 06 OR x 04 JIC 90 2 
3 6-6452-19 FITTING / 06 OR x 04 JIC 45 2 
4 6-6454-06 FITTING / 08 OR x 08 JIC BR-TEE 2 
5 6-6450-06 FITTING / 08 OR x 04 JIC STR. 4 
6 6-6453-09 FITTING / 08 OR x 08 JIC 90 2 
7 7-379-02 CYLINDER / SWAY REF 
8 6-7002-86 HOSE / 04 x 04 x 43 LG. 4 
9 6-7004-44 HOSE / 08 x 08 x 22 LG. 2 

10 6-7033-296 HOSE / 06 x 08-90 x 148 LG. 2 
11 1-1219 RESTRICTOR FITTING 1 
12 1-1093-2 RESTRICTOR PLUG (.060) 1 
13 6-7003-40 HOSE / 06 x 06 x 20 LG. 2 
14 6-6211-05 LOCKWASHER 5116 4 
15 6-5205-14 CAPSCREW 5/16 NC x 1 3/4 LG. 4 
16 6-6450-08 FITTING / 06 OR x 06 JIC STR. 3 
17 7-244-31 VALVE / ELECTRIC / SWAY REF 
18 7-234-94 CONTROL BLOCK ASSEMBLY REF 
19 6-5204-04 CAPSCREW 114 NC x 112 LG. 2 
20 6-6211-04 LOCKWASHER 114 2 
21 6-5205-20 CAPSCREW 5116 NC x 2 112 LG. 3 
22 6-6211-05 LOCKWASHER 5116 3 
23 7-273-27 CLAMP HALF SET / 3/8 HOSE / TWIN 4 
24 7-273-23 COVER PLATE / 3/8 HOSE CLAMP 4 
25 6-5205-18 CAPSCREW 5/16 NC x 2 114 LG. 4 
26 7-244-27 DIN CONNECTOR (w/ HARNESS) REF 
27 6-7025-36 HOSE / 10 x 10-90 x 18 LG. REF 
28 6-7003-40 HOSE / 06 x 06 x 20 LG. 1 
29 6-6455-05 FITTING / 06 OR x 06 JIC RN-TEE 2 
30 3-1376 MANIFOLD BLOCK REF 
31 6-7003-74 HOSE / 06 x 06 x 37 LG. 1 
32 6-6453-07 FITTING / 08 OR x 06 JIC 90 1 
33 6-6453-06 FITTING / 06 OR x 06 HC 90 1 
34 6-6450-15 FITTING / 08 OR x 10 HC STR. REF 

DRAWING 
P1-1506 

CIRCUIT / SWAY PAGE 
30A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



31 

(J) 

I"") 

I"") 
V 

N 
N 

-
f'. 

CD 

CD 

(J) 
..-

PAGE 
NUMBER 

l-
I 
C) 

n:: 

0 
N 

CO 
..-

0 CO 
N 

/ CO 
..-

I-
Z 
0 
n:: 
l.J... 

I 0 
..- N 
..- CO 

..- 0 ..-
CO ..- CO 

I"") 

..-
V 

I"") N 
N ~ 

f'. U 
0 
.....J 

I- m 
l.J... 

0 w ..--... 0 I--.....J ---- .....J 
0 
l.J... N N Z ..-
« 
~ 

CIRCUIT / FRONT STABILIZER 
SS-1048C & SS-1056C SQUARE SHOOTER 

CD 
..-
LO 
..-

V 
..-

..-
N 
CO 
..-
ex:> 

N 

W 
>>-
.....J.....J 
<cm 
>~ 

W 
Z(f) 
-(f) 
~« 

DRAWING 
NUMBER Pl-1480 



ITEM NUMBER DESCRIPTION REQD 

1 6-7003-136 HOSE / 06 x 06 x 68 LG. 4 
2 6-7023-380 HOSE / 06 x 06-90 x 180 LG. 1 
3 6-7023-420 HOSE / 06 x 06-90 x 210 LG. 1 
4 6-7023-40 HOSE / 06 x 06-90 x 20 LG. 2 
5 6-6481-05 FITTING / 06 JIC SW-RN-TEE 2 
6 6-6453-06 FITTING / 06 OR x 06 JIC 90 4 
7 3-1482 COVER / VALVE BLOCK 2 
8 7-273-27 CLAMP HALF SET / 3/8 TWIN HOSE 8 
9 6-6450-08 FITTING / 06 OR x 06 JIC STR. 4 

10 1-1219 RESTRICTOR FITTING 4 
11 1-1093-3 RESTRICTOR PLUG (.081) 4 
12 6-6453-07 FITTING / 08 OR x 06 JIC 90 2 
13 6-6211-05 LOCKWASHER 5/16 4 
14 7-244-31 VALVE / ELECTRIC / STABILIZERS 2 
15 6-5204-04 CAP S CREW 1/4 NC x 112 LG. 4 
16 6-6211-04 LOCKWASHER 1/4 4 
17 7-244-27 DIN CONNECTOR 4 
18 7-273-23 COVER PLATE / 3/8 HOSE CLAMP 4 
19 7-316-394 CYLINDER / STABILIZER REF 
20 6-5205-10 CAPSCREW 5116 NC x 1 114 LG. 4 
21 6-5205-18 CAPSCREW 5/16 NC x 2 114 LG. REF 
22 6-9615-112 HOSE ARMOR 1.00 ID x 14 LG. 2 
23 6-5205-06 CAPSCREW 5/16 NC x 3/4 LG. 4 
24 7-234-62 CARTRIDGE CHECK 4 

DRAWING 
Pl-1480 

CIRCUIT / FRONT STABILIZER PAGE 
31A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



w 
tv 

~~ 
t:J:jtr:l 

~ 

en 
en , 
...... 
o 
.I:>-
00 nQ 
Ro~ 
enS; 
C(l~ 
...... 
0-­
VI 

~§ 

~~ 
~S 
G1~ 
en' 
6~ 

~ 

U 
t'r:I z :::0 0 

'"d -, -.I:>-
00 -

22 

4 

FROM MAIN VALVE .. 
6 

TO TEST PORT # 1 
.. jZ525ZS~~I! 

17 

20 

FROM 
CONTROLLER RELIEF 

REAR LOCK-UP 
VALVE 

24 19 

MANIFOLD BLOCK 

R.H. REAR LOCK-UP 
CYLINDER 

10 13 

5 

11 11 

16 5 

~ 

16 

L.H. REAR LOCK-UP 
CYLINDER 

13 10 

5 

11 

12 

:@)C2 @C~ 
@)C1 @Cj"-.----

I 

18 FROM _=~ .. /'7 
BRAKES 14 

-, TANK PORT #4 6 

5 

2,3,21,9 

11 



ITEM NUMBER DESCRIPTION REQD 

1 7-234-94 CONTROL BLOCK REF 
2 7-234-76 BLOCK ASSEMBLY / REAR LOCK-UP REF 
3 7-304-07 CARTRIDGE / MODULAR CONTROL 2 
4 6-7025-36 HOSE / 10 x 10-90 x 18 LG. REF 
5 6-6453-04 FITTING / 06 OR x 04 JIC 90 6 
6 6-6455-05 FITTING / 06 OR x 06 JIC RN-TEE REF 
7 6-6452-03 FITTING / 06 OR x 06 JIC 45 2 
8 6-6450-08 FITTING / 06 OR x 06 JIC STR. 2 
9 6-6211-05 LOCKW ASHER 5116 2 

10 7-379-02 CYLINDER / REAR LOCK-UP REF 
11 6-7002-74 HOSE / 04 x 04 x 37 LG. 4 
12 6-7003-90 HOSE / 06 x 06 x 45 LG. 1 
13 6-6450-05 FITTING / 06 OR x 04 JIC STR. 2 
14 6-7003-194 HOSE / 06 x 06 x 97 LG. 1 
15 6-6450-09 FITTING / 08 OR x 06 JIC STR. 1 
16 6-6453-06 FITTING / 06 OR x 06 JIC 90 4 
17 6-7002-26 HOSE / 04 x 04 x 13 LG. REF 
18 6-7023-32 HOSE / 06 x 06-90 x 16 LG. 1 
19 6-7003-62 HOSE / 06 x 06 x 31 LG. 1 
20 6-6450-15 FITTING / 08 OR x 10 JIC STR. REF 
21 6-5205-22 CAPS CREW 5/16 NC x 2 3/4 LG. 2 
22 6-7023-26 HOSE / 06 x 06-90 x 13 LG. 1 
23 6-6495-07 FITTING / 06 x 04 JIC REDUCER REF 
24 6-7003-20 HOSE / 06 x 06 x 10 LG. 1 

DRAWING 
Pl-1481 

CIRCUIT / REAR LOCK-UP PAGE 
32A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



w 
w 

~~ 
totI1 

~ 

CI.l 
CI.l 
I ...... 
o 
.j:;>. 
oo() n-
RoB 
~::J 
I 

...... --o 
til ""0 

~~ ,oz 
~o 
~to 

CI.l~ 
StI1 
o 

~ 

~~ 
t:O~ 
~z o 

~ ...... 
I ...... 

.j:::.. 
00 
N 

TO "P"PORT 
ON 4-WAY CONTROLLER 

(REF: PI-I507) 

t 
5 

3 
10 

7 

~ 

12 

TO "PRESSURE" TEE FITTING ON 
CONTROLLER RELIEF VAL VB 

4-WAY CONTROLLER CIRCUIT 
(REF: PI-I507) 

TO "T"PORT 
ON 4-WAY CONTROLLER 

(REF: PI-I507) 

9 

8 

'Qyy9vv • TO "TANK" TEE FITTING ON 

". . ",. 
",." ~ ... ... ... 

... r 

~2.:'-------------

10 

4 

- 14,15 

6 

11 

21 

CONTROLLER RELIEF V ALVB 
4-WAY CONTROLLER CIRCUIT 

22 1 

1 

(REF: PI-I507) 

FRONT 
AXLE 

@ 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
l3 
14 
15 
16 
17 
18 
19 
20 
21 
22 

DRAWING 
NUMBER 

NUMBER 

7-371-04 
6-6211-05 
7-358-08 
6-7012-240 
6-7022-100 
6-7023-100 
6-7002-86 
6-7003-56 
6-6455-05 
6-6455-15 
6-6453-06 
2-1205 
6-5204-16 
6-6201-04 
6-6211-04 
7-303-02 
6-6486-01 
6-6440-02 
6-5205-06 
6-6212-05 
6-7023-32 
6-6481-05 

Pl-1482 

DESCRIPTION 

FITTING / 14mm x 06 HC STR. 
LOCKW ASHER 5/16 
VALVE / PARKING BRAKE 
HOSE / 06 x 04 x 120 LG. 
HOSE / 04 x 04-90 x 50 LG. 
HOSE / 06 x 06-90 x 50 LG. 
HOSE / 04 x 04 x 43 LG. 
HOSE / 06 x 06 x 28 LG. 
FITTING / 06 OR x 06 HC RN. TEE 
FITTING / 06 OR x 04 HC RN. TEE 
FITTING / 06 OR x 06 HC 90 
MOUNTING BRACKET / BRAKE VALVE 
CAPSCREW 114 NC x 2 LG. 
HEX NUT 114 NC 
LOCKWASHER 1/4 
PRESSURE SWITCH / PARKING BRAKE 
FITTING / 02 NPT M. x 04 HC SW. 
FITTING / 02 NPT COUPLER 
CAPSCREW 5/16 NC x 3/4 LG. 
FLATWASHER 5116 
HOSE / 06 x 06-90 x 16 LG. 
FITTING / 06 HC SW-RN-TEE 

CIRCUIT / PARKING BRAKE 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

2 
2 

REF 
1 
1 
1 
1 

REF 
REF 

2 
1 
1 
2 
2 
2 
1 
1 
1 
2 
2 
1 
1 

PAGE 33A 
NUMBER 



w 
.j:.. 

~~ 
IJ:1tI':1 

~ 
---I 

TO "B" PORT REAR 
14 

LOCK-UP BLOCK 

tZl (SEE REAR LOCK-UP) 
tZl CIRCUIT 
I ....... 
0 

1 
~ 
00 
() 

Ro 
15 

tZl(1 ~i I 5~~6 
Vl~ 4 9 

7 9 

;;~ 
~ 16 11 25 

~>-i 
(1 ....... 

j~ ° 
REAR 

~ 20 

tZl 8 
8 

6 
AXLE _r:':"~"'''''''~';:r .. , 1 9 

0 
>-i 

10 

~ ~I Gl 
0 

0 
1-3 oGJ G4 G2 

18 .....- BKl OOO 0' 

lID 22 23,24 2 4 
----1 ,"0 _0-l 1S!! £t-

~~ 
1J:1~ 
tI':l Z 
~Cl 

"'d -I -.j:.. 
00 
w 



ITEM NUMBER DESCRIPTION REQD 

1 7-198-43 ACTUATOR I BRAKE REF 
2 7-256-25 ACCUMULATOR I BRAKE REF 
3 7-234-94 CONTROL BLOCK REF 
4 7-371-04 FITTING I 14mm OR x 06 JIC STR. 4 
5 6-7003-80 HOSE I 06 x 06 x 40 LG. 1 
6 6-7002-86 HOSE I 04 x 04 x 43 LG. 1 
7 6-7003-130 HOSE I 06 x 06 x 65 LG. 1 
8 6-7023-32 HOSE I 06 x 06-90 x 16 LG. 2 
9 6-6481-05 FITTING I 06 JIC SW-RN-TEE 2 

10 6-7002-244 HOSE I 04 x 04 x 122 LG. 1 
11 6-7003-100 HOSE / 06 x 06 x 50 LG. 1 
12 7-303-03 PRESSURE SWITCH / CLUTCH CUT-OFF 1 
13 6-7023-100 HOSE / 06 x 06-90 x 50 LG. 1 
14 6-6450-06 FITTING I 08 OR x 04 JIC STR 1 
15 6-6450-09 FITTING / 08 OR x 06 JIC STR 1 
16 6-6482-05 FITTING / 06 JIC TEE 1 
17 6-6481-03 FITTING / 04 JIC SW-RN-TEE 1 
18 6-6453-04 FITTING / 06 OR x 04 JIC 90 1 
19 6-6425-03 FITTING / 02 NPT x 04 HC STR 1 
20 6-7022-60 HOSE / 04 x 04-90 x 30 LG. 1 
21 6-6402-02 FITTING / 04 x 02 NPT COUPLER 1 
22 1-2014 FITTING / 20 OR x 02 NPT REDUCER 1 
23 6-5308-08 CAP SCREW 112 NF x 1 LG. 3 
24 6-6211-08 LOCKW ASHER 112 3 
25 6-6483-05 FITTING / 06 JIC CROSS 1 
26 6-6435-03 FITTING / 04 NPT x 06 JIC F. SW.90 1 

DRAWING 
PI-1483 

CIRCUIT / BRAKE PAGE 
34A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



35 

*en 

*S? 

PAGE 
NUMBER 

o 

N 
ci 
~ en 
to 

N 

en 

0 

CIRCUIT lOlL COOLER 
SS-1056C wi JD-4045T 

N 
ci 
N 
en 
cri 
,., 

lI') 

w 
Z 
C3 
z 
W 

lL.. 
0 

w 
0 
iii 
a:: 
~ 
z 
0 

0 
w 
!<c u 
0 
....J 

Ul 
~ 
w 
t:: 

* 

DRAWING 
NUMBER P4-2224 



ITEM NUMBER DESCRIPTION REQD 

1 7-103-02 OIL COOLER 1 
2 3-1205-1 MOUNT / OIL COOLER / RH 1 
3 3-1205-2 MOUNT / OIL COOLER / LH 1 
4 6-7006-58 HOSE / 12 x 12 x 29 LG. 1 
5 6-7026-50 HOSE / 12 x 12-90 x 25 LG. 1 
6 6-9611-312 HOSE-HEATER 3/4 x 39 LG. 1 
7 6-9611-476 HOSE-HEATER 3/4 x 59 112 LG. 1 
8 6-6413-03 FITTING / 112 PIPE NIPPLE 1 
9 6-6423-18 HOSE END / 12-08 MALE PIPE 4 

10 6-6252-04 HOSE CLAMP / NO.12 4 
11 6-6450-20 FITTING / 12 OR x 12 nc STR 1 
12 6-6453-15 FITTING / 12 OR x 12 nc 90 1 
13 6-6459-01 FITTING / 18 mm x 08 NPT REDUCER 1 
14 6-6438-04 FITTING / 08 NPT ELBOW BLK-P 1 
15 6-6406-07 FITTING / NPT REDUCER 3/4 x 112 2 
16 6-6427-18 FITTING / 12 NPT x 12 nc 90 2 
17 6-6437-04 FITTING / 08 NPT ST ELB BLK-P 3 
18 6-5205-06 CAP SCREW 5116 NC x 3/4 LG. 4 
19 6-6211-05 LOCKWASHER 5/16 4 
20 6-6201-05 HEX NUT 5/16 NC 4 
21 6-6212-05 FLATWASHER 5116 4 

DRAWING 
P4-2224 

CIRCUIT / OIL COOLER PAGE 
35A NUMBER SS-1056C w/ JD-4045T NUMBER 



36 
PAGE 
NUMBER 

o 

..---

..---

---l 
W 
::J 
lL.W 

Z 
W -
z---l 

(!)z 
zCt: 
W::J 

I­
OW 
I-Ct: 

CIRCUIT I FUEL 

I 
I 

N 
I 

-~CO 
N 
..--

N CO 

-~ 

N 

SS-1048C & SS-lOS6C wi JD-404ST ENGINE 

to 

DRAWING 
NUMBER Pl-1440 



ITEM NUMBER DESCRIPTION REQD 

1 6-6423-08 FITTING / 04 x 06 BRASS HOSE END 1 
2 6-6252-20 HOSE CLAMP / NO. 2 4 
3 6-6423-07 FITTING / 02 x 06 BRASS HOSE END 1 
4 6-6422-01 FITTING / 02 x 02 NPT BRASS ELBOW 1 
5 6-6424-05 FITTING / 04 x 04 BRASS TUBE END 1 
6 6-9605-736 HOSE-FUEL 3/8 x 92 LG. 1 
7 6-9605-692 HOSE-FUEL 3/8 x 86 1/2 LG. 1 
8 7-121-02 FITTING / 90 / 3/8 HOSE 2 
9 1-1034 TUBE / FUEL LINE 1 

10 7-272-09 FILLER CAP / FUEL REF 
11 7-373-01 FUEL TANK REF 
12 7-121-01 RUBBER BUSHING 2 

DRAWING 
Pl-1440 

CIRCUIT / FUEL PAGE 
36A NUMBER SS-1048C & SS-1056C w/ JD-4045T ENGINE NUMBER 



37 
PAGE 
NUMBER 

3,4,5 

8 

1 

7/:~6 

8 

I I 
I I 

FUEL TANK ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

2,5 

DRAWING 
NUMBER Pl-1441 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 

DRAWING 
NUMBER 

NUMBER 

7-373-01 
7-272-09 
7-172-03 
7-172-15 
6-6284-13 
6-6212-06 
6-6205-06 
3-1390 
4-2257 
4-2257-3 
6-5206-06 
6-6211-06 
6-6212-06 
7-290-01 
6-9601-112 

Pl-1441 

DESCRIPTION 

FUEL TANK I PLASTIC 
FILLER CAP I FUEL 
SENDER I FUEL GAUGE 
GASKET I FUEL SENDER 
MACHINE SCREW #10-32 x 1/2 LG. 
FLATW ASHER 3/8 
SELF LOCKING NUT 3/8 NC 
STRAP / FUEL TANK 
BATTERY BOX & FUEL TANK COVER 
FUEL SENDER COVER (w/ ITEM 9) 
CAPSCREW 3/8 NC x 3/4 LG. 
LOCKW ASHER 3/8 
FLATWASHER 3/8 
BODY BOLT 5/16 NC x 3/4 LG. 
EDGING 114 x 14 LG. 

FUEL TANK ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

1 
1 

REF 
REF 

11 
4 
4 
2 
1 

REF 
6 
6 
6 
2 
1 

PAGE 37A 
NUMBER 



PAGE 
37B NUMBER 

NOTES 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 

DRAWING 
NUMBER 

12,18 

(OPPOSITE SIDE) 

1 2 3 4 5 

17 8,9,10 
~8 14 

o 0 

o 0 

16 11 

NUMBER 

6-6286-06 
7-172-16 
6-6404-01 
6-6458-02 
6-6410-03 
6-8514-25 
6-9111-14 
6-5204-04 
6-6211-04 
6-6212-04 
1-1094 
7-172-09 
7-172-05 
7-172-07 
6-6422-01 
7-183-18 
1-1024 
6-6406-04 

Pl-1454 

DESCRIPTION 

HEX NUT #10-32 
SENDER / TRANS. OIL PRESSURE 
FITTING / 02 NPT ELBOW 
FITTING / 06 OR x 02 NPT REDUCER 
FITTING / 1/8 PIPE NIPPLE 
CAPSCREW 14mm x 2.0 x 25mm LG. 
LOCKWASHER 14mm 
CAPS CREW 114 NC x 1/2 LG. 
LOCKWASHER 1/4 
FLATWASHER 1/4 
GROUND WIRE / STARTER RELAY 
SENDER / ENGINE WATER TEMP. 
SENDER / ENGINE OIL PRESSURE 
SENDER I TRANS. OIL TEMP. 
FITTING / 02 NPT 90 BRASS ST. ELBOW 
RELAY I STARTER 
MOUNT I STARTER RELAY 
FITTING / NPT REDUCER 1/2 x 3/8 

STARTER RELAY I SENDER ASSEMBLY 
SS-1048C & SS-1056C w/ JD-4045T 

REQD 

1 
REF 

1 
1 
1 
1 
1 
2 
2 
2 
1 

REF 
REF 
REF 

1 
1 
1 
2 

PAGE 38 
NUMBER 



39 

ITEM 

1 
2 
3 
4 
5 

PAGE 
NUMBER 

3 

("]' I I 1 

2 

NUMBER DESCRIPTION REQD 

7-355-01 BATIERY 1 
7-194-60 BATTERY BOX 1 
7-194-65 TIE DOWN / 24 LG. 1 
6-7801-132B BATTERY CABLE / RED (POSITIVE) 1 
6-7802-88B BATTERY CABLE / BLACK (NEGATIVE) 1 

BATTERY BOX ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER P4-1969 



* * * * * * * 

ITEM NUMBER DESCRIPTION REQD 

1 7-316-352 BARREL ASSEMBL Y 1 
2 7-316-353 ROD ASSEMBLY 1 
3 7-316-355 HEAD 1 
4 7-316-354 PISTON 1 
5 7-316-217 SEAL / PISTON (*) 1 
6 7-316-338 WEAR RING / PISTON (*) 2 
7 7-316-382 BUFFER SEAL (*) 1 
8 7-316-236 O-RING / STUB SHAFT (*) 1 
9 7-316-337 O-RING / HEAD (*) 1 

10 7-316-340 BACK-UP RING / HEAD (*) 1 
11 7-316-393 WEAR RING / HEAD (*) 2 
12 7-316-335 SEAL / SHAFT (*) 1 
13 7-316-341 WIPER / SHAFT (*) 1 
14 7-316-336 O-RING (*) 1 
15 7-316-247 SELF TAPPING SCREW 1 
16 7-316-155 BRONZE BUSHING / Ref 6-4524-32 1 
17 7-316-156 BRONZE BUSHING / Ref 6-4516-24 1 
18 7-316-351 STROKE LIMITER 1 
19 7-316-150 LUBE FITTING 2 
20 7-316-205 SELF-LOCKING NUT 1 
21 
22 7-900-93 SEAL KIT / ITEMS MARKED (*) REF 

DRAWING 
P4-2139 

LIFT CYLINDER / 7-316-325 / SS-1056C PAGE 
40 NUMBER 5.00 BORE x 4.00 SHAFT DIA. NUMBER 



* * * 

ITEM NUMBER DESCRIPTION REQD 

1 7-316-306 BARREL ASSEMBLY 1 
2 7-316-307 ROD ASSEMBLY 1 
3 7-316-293 HEAD 1 
4 7-316-249 PISTON 1 
5 7-316-59 SEAL / PISTON (*) 1 
6 7-316-68 WEAR RING / PISTON (*) 1 
7 7-316-246 SELF-LOCKING NUT 1 
8 7-316-236 O-RING / STUB SHAFT (*) 1 
9 7-316-83 O-RING / HEAD (*) 1 

10 7-316-84 BACK-UP RING / HEAD (*) 1 
11 7-316-49 WEAR RING / HEAD (*) 2 
12 7-316-29 SEAL / SHAFT (*) 1 
13 7-316-345 WIPER / SHAFT (*) 1 
14 7-316-294 O-RING (*) 1 
15 7-316-247 SELF TAPPING SCREW 1 
16 7-316-156 BRONZE BUSHING / Ref 6-4516-24 1 
17 7-316-156 BRONZE BUSHING / Ref 6-4516-24 1 
18 7-316-308 SPACER 1 
19 7-316-150 LUBE FITTING 1 
20 
21 7-900-22 SEAL KIT / ITEMS MARKED (*) REF 

41 
PAGE TILT CYLINDER / 7-316-242 / SS-1048C & SS-1056C DRAWING 

P4-2099 NUMBER 6.00 BORE x 2.50 SHAFT DIA. NUMBER 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

DRAWING 
NUMBER 

* 

NUMBER 

7-316-348 
7-316-349 
7-316-317 
7-316-311 
7-316-54 
7-316-234 
7-316-362 
7-316-80 
7-316-81 
7-316-82 
7-316-50 
7-316-30 
7-316-346 
7-316-214 
7-316-245 
7-316-247 
7-316-350 
7-316-205 

7-900-33 

P4-2140 

* * * 

DESCRIPTION 

BARREL ASSEMBLY 
ROD 
HEAD 
PISTON 
SEAL / PISTON 
WEAR RING / PISTON 
BUFFER SEAL 
O-RING / STUB SHAFT 
O-RING / HEAD 
BACK-UP RING / HEAD 
WEAR RING / HEAD 
SEAL / SHAFT 
WIPER / SHAFT 
WEAR RING / HEAD 
O-RING 
SELF TAPPING SCREW 
STROKE LIMITER 
SELF-LOCKING NUT 

SEAL KIT / ITEMS MARKED 

BOOM CYLINDER / 7-316-326 / SS-1056C 
4.50 BORE x 3.00 SHAFT DIA. 

REQD 

1 
1 
1 
1 

(*) 1 
(*) 2 
(*) 1 
(*) 1 
(*) 1 
(*) 1 
(*) 1 
(*) 1 
(*) 1 
(*) 1 
(*) 1 

1 
1 
1 

(*) REF 

PAGE 42 
NUMBER 



43 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 

PAGE 
NUMBER 

* * * * * 

NUMBER DESCRIPTION 

7-379-20 WEAR RING 
7-379-21 PSP SEAL 
7-379-22 BACK-UP RING 
7-379-23 O-RING 
7-379-24 O-RING 
7-379-25 BACK-UP RING 
7-379-26 WEAR RING 
7-379-27 DEEP Z SEAL 
7-379-28 ROD WIPER 
7-379-29 LOCKNUT 
7-379-30 PISTON 
7-379-31 BARREL ASSEMBLY 
7-379-32 ROD ASSEMBLY 
7-379-33 CUP PT SET SCREW 
7-379-34 THREAD CAP 
7-379-35 THREAD CAP HEAD 

7-900-85 SEAL KIT / ITEMS MARKED 

CYLINDER / SWAY-REAR LOCK-UP / 7-379-02 
SS-1048C & SS-1056C SQUARE SHOOTER 

* 

REQD 

(*) 1 
(*) 1 
(*) 2 
(*) 1 
(*) 1 
(*) 1 
(*) 1 
(*) 1 
(*) 1 

1 
1 
1 
1 
1 
1 
1 

(*) REF 

DRAWING 
NUMBER P4-2019 



* * * * 
ITEM NUMBER DESCRIPTION REQD 

1 7-316-399 BARREL ASSEMBLY 1 
2 7-316-320 ROD ASSEMBLY 1 
3 7-316-402 HEAD 1 
4 7-316-400 PISTON 1 
5 7-316-53 SEAL / PISTON (*) 1 
6 7-316-361 WEAR RING / PISTON (*) 2 
7 7-316-376 BUFFER SEAL (*) 1 
8 7-316-87 O-RING / PISTON (*) 1 
9 7-316-85 O-RING / HEAD (*) 1 

10 7-316-86 BACK-UP RING / HEAD (*) 1 
11 7-316-398 WEAR RING / HEAD (*) 2 
12 7-316-19 SEAL / ROD (*) 1 
13 7-316-375 WIPER / ROD (*) 1 
14 7-316-323 O-RING (*) 1 
15 7-316-247 SELF TAPPING SCREW 1 
16 7-316-161 BRONZE BUSHING / Ref: 6-4512-24 2 
17 7-316-401 STROKE LIMITER 1 
18 7-316-150 LUBE FITTING 2 
19 7-316-74 SELF LOCKING NUT 1 
20 
21 7-900-114 SEAL KIT / ITEMS MARKED (*) REF 

DRAWING PI-1510 
STABILIZER CYL. / 7-316-394 / SS-1048C & SS-1056C PAGE 

44 NUMBER 4.00 BORE x 2.00 SHAFT DIA. NUMBER 



SET SWAY SPEED 

SET CONTROLLER PRESSURE 

3 
SET STEERING PRESSURE 

4 
2 

1 
T1 

o 
S T2 

PR 
T3 

BK R 

o 
C ST 

5 

ITEM NUMBER DESCRIPTION REQD 

1 7-234-97 
2 7-234-28 
3 7-234-13 
4 7-234-37 
5 7-234-80 
6 7-234-94 

45 PAGE 
NUMBER 

BODY 
CARTRIDGE / REDUC.-RELIEVING 
CARTRIDGE / REDUC.-RELIEVING 
CARTRIDGE / NEEDLE 
CARTRIDGE / CHECK 
CONTROL BLOCK ASSEMBLY (ITEMS 

CONTROL BLOCK ASSEMBLY 
SS-1048C & SS-1056C SQUARE SHOOTER 

1 
1 
1 
1 
1 

1-5) 1 

DRAWING 
NUMBER Pl-1451 



2 

ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 
7 

5 

NUMBER 

7-234-02 
7-234-16 
7-234-24 
7-234-32 
7-234-31 
6-5606-14 
6-6214-06 

P3-1098 

3 

4 

DESCRIPTION 

MOTION VALVE ASSEMBLY 
CARTRIDGE / CHECK 
BODY 
O-RING 
SEAL KIT 

6 

1 
ASSEMBLY 
ITEMS 2,3,4 

REQD 

1 
1 
1 
1 

REF 
CAPSCREW SH 3/8 NC x 1 3/4 LG. 4 
LOCKWASHER 3/8 HI-COLLAR 

MOTION VALVE / BASE TILT CYLINDER 
SS-1048C & SS-1056C SQUARE SHOOTER 

4 

PAGE 46 
NUMBER 



8 

3 

6 

2 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

47 PAGE 
NUMBER 

4 

NUMBER 

7-234-01 
7-234-80 
7-234-19 
7-234-25 
7-234-32 
7-234-29 
7-234-31 
6-5606-22 
6-6214-06 

7 5 

DESCRIPTION 

MOTION VALVE ASSEMBLY 
CARTRIDGE / CHECK 

9 

1 
ASSEMBLY 
ITEMS 2,3,4,5 

REQD 

1 
1 

CARTRIDGE / COUNTERBALANCE 1 
BODY 1 
O-RING 1 
SEAL KIT REF 
SEAL KIT REF 
CAPSCREW SH 3/8 NC x 2 3/4 LG. 4 
LOCKWASHER 3/8 HI-COLLAR 4 

MOTION VALVE / HEAD TILT CYLINDER 
SS-1048C & SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER P3-1097 



ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 
7 

6 
2 

1 
ASSEMBLY 
ITEMS 2,3,4 ~ ...... _______ 4 

( ) 

NUMBER 

7-234-03 
7-234-22 
7-234-23 
7-234-32 
7-234-30 
6-5606-22 
6-6214-06 

P3-1096 

DESCRIPTION 

MOTION VALVE ASSEMBLY 
CARTRIDGE / COUNTERBALANCE 
BODY 
O-RING 
SEAL KIT 
CAPSCREW SH 3/8 NC x 2 3/4 LG. 
LOCKWASHER 3/8 HI-COLLAR 

MOTION VALVE / BOOM CYLINDER 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
1 
1 

REF 
4 
4 

PAGE 48 
NUMBER 



8 6 

3 7 

2 5 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 

49 PAGE 
NUMBER 

1 
ASSEMBLY 
ITEMS 2,3,4 

NUMBER DESCRIPTION 

7-234-54 MOTION VALVE ASSEMBLY 
7-234-53 CARTRIDGE / COUNTERBALANCE 
7-234-23 BODY 
7-234-32 O-RING 
7-234-30 SEAL KIT 
6-5606-22 CAPSCREW SH 3/8 NC x 2 3/4 LG. 
6-6214-06 LOCKWASHER 3/8 HI-COLLAR 
7-234-60 O-RING 

MOTION VALVE / BASE LIFT CYLINDER 
SS-1048C & SS-1056C SQUARE SHOOTER 

4 

REQD 

1 
1 
1 
1 

REF 
4 
4 
1 

DRAWING 
NUMBER P3-1209 



2 

4 

ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 

2 

3 

NUMBER 

7-234-04 
7-234-18 
7-234-21 
7-234-29 
6-6211-05 
6-5205-14 

P3-1100 

6 

1 
ASSEMBLY 
ITEMS 2,3 

DESCRIPTION 

DUAL PILOT CHECK VALVE ASSEMBLY 
CARTRIDGE / PILOT CHECK 
BODY 
SEAL KIT 
LOCKWASHER 5/16 
CAPSCREW 5116 NC x 1 3/4 LG. 

DUAL PILOT CHECK VALVE / 7-234-04 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

1 
2 
1 

REF 
2 
2 

PAGE 50 
NUMBER 



51 PAGE 
NUMBER 

ORBITRAL ASSEMBLY / 7-122-01 
SS-1048C & SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER PI-I039 



-

ITEM NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

DRAWING 
NUMBER 

7-122-06 
7-122-07 
7-122-08 
7-122-09 
7-122-10 
7-122-11 
7-122-12 
7-122-13 
7-122-14 
7-122-15 
7-122-16 
7-122-17 
7-122-18 
7-122-19 

7-122-20 
7-122-21 
7-122-22 
7-122-23 
7-122-24 
7-122-25 
7-122-26 
7-122-27 
7-122-28 
7-122-29 

PI-I039 

DESCRIPTION 

SEAL / 1 INCH ID 
RETAINING RING 
BUSHING / SEAL GLAND 
SEAL / 1 7/8 INCH ID 
SEAL / QUAD RING / 1 1116 ID 
NEEDLE BEARING KIT 
RACE / BEARING 
BEARING / THRUST 
SET SCREW 
SEAL / 3/8 INCH ID 
SEAT / CHECK BALL 
SEAL / 5/16 INCH ID 
BALL CHECK 
RETAINER / BALL CHECK 
CONTROL PARTS ASSEMBLY 
HOUSING-------------------WITH ITEM 15 
CONTROL SLEEVE------WITH ITEM 15 
CONTROL SPOOL--------WITH ITEM 15 
CENTERING SPRING 
PIN / CENTERING 
SEAL 
SPACER PLATE 
DRIVE 
GEROTOR 
SPACER 
END CAP 
CAP SCREW 
SEAL KIT / ITEMS 1,4,5, 10, 12,21 

ORBITRAL ASSEMBLY / 7-122-01 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
6 
1 
3 
1 
1 
1 

1 
7 

REF 

PAGE 51A 
NUMBER 



52 
PAGE 
NUMBER 

STEERING SELECTOR VALVE / 7-359-02 
SS-1048C & SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER P4-2009 



ITEM NUMBER DESCRIPTION REQD 

1 SHAFT 1 
2 7-359-06 BACK UP RING - SHAFT 1 
3 7-359-07 O-RING - SHAFT 1 
4 HOUSING 1 
5 THRUST WASHER 1 
6 7-359-08 THRUST BEARING 1 
7 7-359-09 ROTOR 1 
8 7-359-10 BALL - DETENT 1 
9 7-359-11 O-RING - HOUSING 1 

10 7-359-12 SPRING - DETENT 1 
11 WASHER - SPACER 1 
12 SCREW -BODY 4 
l3 BODY 1 
14 7-359-l3 SPRING - PRESS. SEAL 4 
15 7-359-14 PRESSURE SEAL 4 
16 7-359-07 O-RING - PRESS. SEAL 4 
17 7-359-06 BACK UP RING - PRESS. SEAL 8 
18 PIN - LOCATING 1 
19 ROLL PIN - ROTOR 1 
20 NAMEPLATE 1 
21 KNOB - HANDLE 1 
22 7-359-03 HANDLE / 5/8 LONG 1 
23 SET SCREW 2 

DRAWING 
P4-2009 

STEERING SELECTOR VALVE / 7-359-02 PAGE 
52A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



53 

ITEM 

1 
2 
3 
4 

PAGE 
NUMBER 

2 

1 4 

NUMBER DESCRIPTION 

7-367-05 
7-367-06 
7-367-07 
7-367-17 

COIL I DIN 
CARTRIDGE ASSEMBLY wi NUT 
BODY 
SEAL KIT I CARTRIDGE 

CONTROLLER RELIEF VALVE I 7-367-01 
SS-1048C & SS-1056C SQUARE SHOOTER 

3 

REQD 

1 
1 
1 

REF 

DRAWING 
NUMBER Pl-1446 



3 

4 

5 

1 
INCLUDES: 

CAP 
4 SCREWS 

HEAD 
BOWL 

SPRING 

ITEM NUMBER 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 

7-118-04 
7-118-05 
7-118-06 
7-118-07 
7-118-02 
7-118-03 
7-118-08 
7-118-09 

PI-I513 

DESCRIPTION 

HOUSING SUB-ASSEMBLY 
CORE ASSEMBL Y 
UPPER NIPPLE 
BYPASS VALVE 
ELEMENT / FILTER 
O-RING 
O-RING 
O-RING 

RETURN FILTER ASSEMBLY / 7-118-01 
SS-1048C & SS-1056C SQUARE SHOOTER 

6 

8 

7 

2 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 

PAGE 54 
NUMBER 



55 PAGE 
NUMBER 

BRAKE VALVE ASSEMBLY / 7-198-43 
SS-1048C & SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER 

Pl-1242 



ITEM NUMBER DESCRIPTION REQD 

1 7-198-09 RING 1 
2 7-198-20 BOOT 1 
3 PISTON 1 
4 SHIM / ITEMS 25-28 
5 SPRING 1 
6 SPRING 
7 7-198-21 O-RING 1 
8 RETAINER RING 1 
9 WASHER 1 

10 PISTON 1 
11 7-198-13 CUP 1 
12 SPRING 1 
13 HOUSING 1 
14 7-198-15 O-RING 1 
15 VALVE & BALL ASSEMBLY 1 
16 GUIDE 1 
17 SPRING 1 
18 7-198-16 SPACER SHEEVE 1 
19 WASHER 1 
20 7-198-18 CUP 1 
21 7-198-29 BACK-UP RING 1 
22 7-198-19 O-RING 1 
23 PLUG 1 
24 
25 7-198-05 SHIM / AS REQD 
26 7-198-06 SHIM / AS REQD 
27 7-198-07 SHIM / AS REQD 
28 7-198-08 SHIM / AS REQD 
29 
30 7-198-40 KIT-ITEMS 1,2, 7, 11, 14, 18,20,21, & 22 

DRAWING 
Pl-1242 

BRAKE VALVE ASSEMBLY / 7-198-43 PAGE 
55A NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



6 

---

56 PAGE 
NUMBER 

3 DFR CONTROL 

I 

~11 

/(J 
\ 
13 

--------- 23 - \ 

2 

HYDRAULIC PUMP ASSEMBLY I 7-345-113 
SS-1048C & SS-1056C SQUARE SHOOTER 

-

24 

---

26 

~ 

DRAWING 
NUMBER P4-2059 



DRAWING 
NUMBER 

r 
I . 
I 

14 

I 

33 

/ I 
i ~~ i~ 
I.................. ~ 

/ 
31 

P4-2059 

ITEM 2 
ROTARY GROUP CW 
PARTS BREAKDOWN 

32 

30 

HYDRAULIC PUMP ASSEMBLY / 7-345-113 
SS-1048C & SS-1056C SQUARE SHOOTER 

PAGE 56A 
NUMBER 



56B PAGE 
NUMBER 

ITEM 3 
DFR CONTROL 

PARTS BREAKDOWN 

34 '-.-. tB 
36 "-.. Q 
35", ® 
~ 

37 '-.-.1 
I 

39 

HYDRAULIC PUMP ASSEMBLY / 7-345-113 
SS-1048C & SS-1056C SQUARE SHOOTER 

DRAWING 
NUMBER P4-2059 



ITEM NUMBER DESCRIPTION REQD 

1 7-345-159 HOUSING ASSEMBLY 1 
2 7-345-160 ROTARY GROUP CW 1 
3 7-345-140 DFR CONTROL 1 
4 7-345-05 PLUG 1 
5 7-345-06 O-RING (*) 1 
6 7-345-08 SNAP RING 1 
7 7-345-09 SHAFT SEAL (*) 1 
8 7-345-10 ROD 1 
9 7-345-11 O-RING (*) 1 

10 7-345-12 PISTON 1 
11 7-345-161 PLUG 1 
12 7-345-162 SHAFT 1 
13 7-345-163 TAPERED ROLLER BEARING 1 
14 7-345-27 PISTON 9 
15 7-345-28 BARREL 1 
16 7-345-158 LENS PLATE 1 
17 7-345-30 RETAINING PLATE 1 
18 7-345-16 SWASH PLATE BEARING 2 
19 7-345-164 SWASH PLATE 1 
20 7-345-18 PRELOAD SHIM 1 
21 7-345-19 TAPERED ROLLER BEARING 1 
22 7-345-20 O-RING (*) 1 
23 7-345-21 QUAD RING (*) 2 
24 7-345-22 DOWEL PIN 1 
25 7-345-23 BLOCK PORT ASSEMBLY 1 
26 7-345-24 CAPSCREW 4 
27 7-345-25 SPRING 1 
28 7-345-26 SCREW 2 
29 7-345-31 RETAINING BALL 1 
30 7-345-32 SPRING 1 
31 7-345-157 PRESSURE PIN 3 
32 7-345-34 SEEGER V -RING 1 
33 7-345-35 DISC-RETAINING CLIP 1 
34 7-345-36 ACORN NUT 2 
35 7-345-37 USIT RING (*) 6 
36 7-345-38 JAM NUT 2 
37 7-345-39 ADmSTING SCREW 2 
38 7-345-40 O-RING (*) 3 
39 7-345-41 PLUG 2 
40 7-345-42 CAPSCREW 4 
41 7-345-43 PLUG 1 
42 7-345-45 O-RING (*) 1 
43 7-345-46 O-RING (*) 1 
44 7-345-53 BOLT 4 
45 7-345-47 O-RING (*) 1 
46 7-345-44 O-RING (*) 1 
47 7-345-49 BLOCK 1 
48 7-345-50 CARTRIDGE / 3-WAY 1 
49 7-345-52 O-RING 3 
50 7-345-48 SEAL KIT / ITEMS MARKED (*) REF 
51 7-345-51 SEAL KIT (FOR ITEM #48) REF 

DRAWING 
P4-2059 

HYDRAULIC PUMP ASSEMBLY / 7-345-113 PAGE 
56C NUMBER SS-1048C & SS-1056C SQUARE SHOOTER NUMBER 



57 

ITEM 

1 
2 
3 
4 

PAGE 
NUMBER 

2 

1 4 

NUMBER DESCRIPTION 

7-367-05 COIL I DIN 
7-367-14 CARTRIDGE ASSEMBLY wi NUT 
7-367-04 BODY 
7-367-18 SEAL KIT I CARTRIDGE 

VALVE I BOOM ACTIVATED REAR LOCK I 7-367-13 
SS-1048C & SS-1056C SQUARE SHOOTER 

3 

REQD 

1 
1 
1 

REF 

DRAWING 
NUMBER Pl-1456 



ITEM NUMBER 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 

7-358-16 
7-358-17 
7-358-18 
7-358-19 
7-358-20 
7-358-28 

Pl-1280 

DESCRIPTION 

SPRING PACK 
GUIDE & SEAL ASSEMBLY 
BOOT 
UNIVERSAL JOINT ASSEMBLY 
COMPLETE HANDLE ASSY (INCL. ITEM 6) 
RUBBER SWITCH COVER 

4-WAY CONfROLLER ASSEMBLY / 7-358-03 
SS-1048C & SS-1056C SQUARE SHOOTER 

REQD 

4 
4 
1 
1 
1 
1 

PAGE 58 
NUMBER 



58A PAGE 
NUMBER 

NOTES 



ITEM NUMBER 

DRAWING 
NUMBER 

1 7-358-35 
2 7-358-37 
3 7-358-38 

Pl-1391 

DESCRIPTION REQD 

MAIN RELIEF VAL VE ASSEMBLY 1 
RELIEF VALVE REP AIR KIT (INCL. IN ITEM 1) 1 
MAIN VALVE REP AIR KIT (lNCL. ITEM 2) 1 

MAIN VALVE ASSEMBLY / 7-358-14 
SS-1048C & SS-1056C SQUARE SHOOTER 

PAGE 
NUMBER 59 



60 

ITEM 

1 
2 
3 
4 

PAGE 
NUMBER 

2 

1 4 

NUMBER DESCRIPTION 

7-367-05 
7-367-03 
7-367-04 
7-367-18 

COIL I DIN 
CARTRIDGE ASSEMBLY wi NUT 
BODY 
SEAL KIT I CARTRIDGE 

VALVE I DIFFERENTIAL LOCK I 7-367-02 
SS-1048C & SS-1056C SQUARE SHOOTER 

3 

REQD 

1 
1 
1 

REF 

DRAWING 
NUMBER Pl-1460 



TRANSMISSION 
PARTS BOOK 

SS-1048C & SS-1056C 

DATE: 10-20-01 
CLARK T20000 SERrES 

ELECTRIC SHIFT 
INTERMEDIATE DROP 
W /0 DISC BRAKE 

lEREX HANDLERS 
466 N. Superior Ave., Baraga, MI 49908-0248 
PH: (906) 363-6675: FAX: (906) 353-7543 
INTERNET: http://wn.sqshooter.com 



INDEX 

PAGE DESCRIPTION DRAWING 

1 CONVERTER HOUSING GROUP ........................................... PI-1373 
2 TRANSMISSION CASE & COVER GROUP ....................... PI-1374 
3 TURBINE SHAFT GROUP ....................................................... PI-1523 
4 DRIVE PLATE GROUP ............................................................. PI-1376 
5 TORQUE CONVERTER GROUP ............................................. PI-1377 
6 GEAR GROUP .............................................................................. PI-1378 
7 AUXILIARY PUMP DRIVE GROUP ..................................... PI-1524 
8 PUMP DRIVE GROUP .............................................................. PI-1380 
9 FORWARD SHAFT GROUP ..................................................... PI-1525 

10 REVERSE & 2nd SHAFT GROUP ......................................... PI-1526 
11 REVERSE IDLER GROUP ........................................................ PI-1383 
12 LOW SPEED SHAFT GROUP ................................................. PI-1384 
13 3rd SHAFT CLUTCH GROUP ................................................. PI-1385 
14 OUTPUT SHAFT GROUP ......................................................... PI-1386 
15 CHARGING PUMP & FILTER GROUP ............................... PI-1527 
16 ELECTRONIC CONTROL VALVE ASSEMBLy .................. PI-1329 
17 ELECTRIC CONTROL VALVE MOUNTING GROUP ...... PI-1528 
18 MODULAR VALVE ASSEMBLy ............................................. PI-1529 



1 
PAGE 
NUMBER 

, 

~13 

I 

15/"9 I ' 

14~ I '-, 

15 ~ ... :-
14~ ... / 

~ ~7 8 

CONVERTER HOUSING GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

6 

DRAWING 
NUMBER Pl-1373 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-608 CONVERTER HOUSING ASSY (INCL. ITEM 2) 1 
2 7-126-609 TUBE 1 
3 7-126-610 SLEEVE 1 
4 7-126-07 PIPE PLUG 1 
5 7-126-08 PIPE PLUG 1 
6 7-126-611 GASKET 1 
7 7-126-533 SCREW 16 
8 7-126-10 LOCKWASHER 16 
9 7-126-612 PIN 1 

10 7-126-613 CLIP 1 
11 7-126-15 SCREW 1 
12 7-126-14 LOCKWASHER 1 
13 7-126-05 BREATHER 1 
14 7-126-528 PLUG (INCLUDES ITEM 15) 3 
15 7-126-614 O-RING 3 
16 7-126-404 PLUG 1 
17 7-126-356 O-RING 1 
18 7-126-405 SCREW 1 

DRAWING 
Pl-1373 

CONVERTER HOUSING GROUP PAGE 
lA NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



2 

12 

PAGE 
NUMBER 

, . 
'I ., 

' . ., 

7 

I" 

TRANSMISSION CASE & COVER GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

16 

30 

DRAWING 
NUMBER Pl-1374 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 

DRAWING 
NUMBER 

NUMBER 

7-126-615 
7-126-616 
7-126-617 
7-126-618 
7-126-23 
7-126-21 
7-126-619 
7-126-41 
7-126-620 
7-126-621 
7-126-10 
7-126-528 
7-126-614 
7-126-593 
7-126-594 
7-126-622 
7-126-528 
7-126-614 
7-126-623 
7-126-624 
7-126-10 
7-126-20 
7-126-22 
7-126-625 
7-126-33 
7-126-271 
7-126-270 
7-126-626 
7-126-528 
7-126-614 
7-126-404 
7-126-356 
7-126-405 
7-126-627 

PI-1374 

DESCRIPTION 

TRANSMISSION CASE ASSY (INCL. ITEMS 2-11) 
SUCTION TUBE ASSY (INCLUDES ITEM 3) 
CLIP 
O-RING 
TUBE 
SLEEVE 
TUBE 
SLEEVE 
SPACER 
SCREW 
LOCKWASHER 
PLUG (INCLUDES ITEM 13) 
O-RING 
PLUG (INCLUDES ITEM 15) 
O-RING 
REAR COVER & PLUG ASSY. (INCL. ITEM 17) 
PLUG (INCLUDES ITEM 18) 
O-RING 
PIN 
SCREW 
LOCKWASHER 
O-RING 
O-RING 
GASKET 
MAGNETIC PLUG 
DIPSTICK 
DIPSTICK TUBE ASSEMBLY 
BEARING CAP ASSEMBLY (INCL. ITEM 29) 
PLUG (INCLUDES ITEM 30) 
O-RING 
PLUG 
O-RING 
SCREW 
PLUG 
NOT USED ON THIS MODEL 

TRANSMISSION CASE & COVER GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

REQD 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
2 
20 
20 
3 
2 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 

PAGE 2A 
NUMBER 



3 
PAGE 
NUMBER 

I 
:,..-' 13 

, , 
I 

12 

TURBINE SHAFT GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

r:;., 
'}~:~~~~: 

" . " J" 

DRAWING 
NUMBER 

I 
-' 

Pl-1523 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-628 TURBINE ASSEMBLY (lNCL. ITEM 2) 1 
2 7-126-45 RETAINING RING 1 
3 7-126-629 BEARING 1 
4 7-126-51 SNAP RING 1 
5 7-126-48 WASHER 1 
6 7-126-49 RING 1 
7 7-126-630 PISTON RING 1 
8 7-126-631 SUPPORT 1 
9 7-126-632 SCREW 6 

10 7-126-633 PISTON RING 1 
11 7-126-676 OIL BAFFLE & SEAL ASSY (lNCL. ITEM 12) 1 
12 7-126-539 SEAL 1 
13 7-126-667 RING 1 
14 7-126-668 RING 1 

DRAWING Pl-1523 
TURBINE SHAFT GROUP PAGE 

3A NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



4 

ITEM 

1 
2 
3 
4 
5 
6 

PAGE 
NUMBER 

NUMBER DESCRIPTION REQD 

N.S.S. DRIVE PLATE ASSEMBLY (INCL. IN ITEM 6) 1 
N.S.S. DRIVE PLATE (INCL. IN ITEM 6) 
7-126-635 RING 
7-126-636 SCREW 
7-126-391 LOCKWASHER 
7-126-637 DRIVE PLATE KIT (INCL. ITEMS 1-5) 

DRIVE PLATE GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

2 
1 
6 
6 
1 

DRAWING 
NUMBER Pl-1376 



ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 
7 

NUMBER 

7-126-638 
7-126-540 
7-126-639 
7-126-234 
7-126-233 
7-126-277 
7-126-640 

PI-1377 

... ' ..... '-- .. 
-c-

.~"~:'-;:'"'' .. 
14 " "', 

,t':... .... ...:~== ;: .... 
I, " .. 

-- ':::-:":--.>-. 

~iie .!-' , .. , .. ;.--, 

7 1. ~ /j 'f~i::~.,:~.L:l\;<s~~ t (~r1~~ -.,.- ..... "-:/"." .. "~. ., 
-0 '0J<~~1~,?/;)3f,1 

.... :~ ...... : ..... __ ,I· 

DESCRIPTION 

TORQUE CONVERTER ASSEMBLY 
BEARING 
RING 
PLUG 
O-RING 
RING 
RING 

TORQUE CONVERTER GROUP 
TIOOOO ELECTRIC SHIFT TRANSMISSION 

REQD 

1 
1 
1 
1 
1 
1 
2 

PAGE 
NUMBER 5 



6 

ITEM 

1 
2 
3 
4 
5 

PAGE 
NUMBER 

.... \ 

\ 

\ 

\ 

\ 
\ 

\ 
\ 

\ 

\ 
\ 

\ 

\ 

\ 

\ 

\ 

\ 

NUMBER DESCRIPTION REQD 

7-126-641 REVERSE CLUTCH GEAR 1 
7-126-578 LOW CLUTCH GEAR ASSY (INCL. ITEM 3) 1 
7-126-45 RING 1 
7-126-318 3rd CLUTCH GEAR ASSY (INeL. ITEM 5) 1 
7-126-45 RING 1 

GEAR GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

DRAWING 
NUMBER Pl-1378 



NOTES 

PAGE 6A 
NUMBER 



9 

'''''''''~7 ,.." , ""'-
,~~ ~ -~ 

",/" .... ~ 

I ,.~ 16 
i :./.~ 

L// 15 

ITEM NUMBER DESCRIPTION 

1 7-126-642 BEARING SUPPORT 
2 7-126-643 SCREW 
3 7-126-644 PIN 
4 7-126-440 BEARING 
5 7-126-280 RING 
6 7-126-645 GEAR 
7 7-126-519 SCREW 
8 7-126-215 LOCKWASHER 
9 7-126-646 ADAPTOR 

10 7-126-647 GASKET 
11 7-126-648 COVER 
12 7-126-649 GASKET 
13 7-126-555 SCREW 
14 7-126-554 LOCKWASHER 
15 7-126-650 GASKET 
16 7-126-651 PLATE 

7 
PAGE AUXILIARY PUMP DRIVE GROUP 
NUMBER T20000 ELECTRIC SHIFT TRANSMISSION 

I 

I 

I 
/ 

REQD 

1 
1 
1 
1 
1 
1 
4 
4 
1 
1 
1 
1 
4 
4 
1 
1 

DRAWING 
NUMBER Pl-1524 



ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 

NUMBER 

7-126-642 
7-126-644 
7-126-643 
7-126-440 
7-126-280 
7-126-652 
7-126-653 
7-126-561 
7-126-208 
7-126-654 
7-126-203 
7-126-163 

P1-1380 

DESCRIPTION 

BEARING SUPPORT 
PIN 
SCREW 
BEARING 
RING 
DRIVE GEAR 
IDLER GEAR 
SHAFT 
BALL 
BEARING 
LOCATING RING 
RETAINING RING 

PUMP DRIVE GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

REQD 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 

PAGE 
NUMBER 8 



9 

/ 

I 

PAGE 
NUMBER 

8 

10 

~ -.... 

17 

j [:~. ~~, ')~:' '; J:'~: ':"., 
., .... ', 
::,'t.': .. ;:, ... 

..:. .... :: 
":1: 

i 

I':' '.:, "' __ ''"''::;~/'J:r'lLt~: 
,:.:" .. ' . 

FORWARD SHAFT GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

.... ;.~-. .. 
, ...... -:-

'I 
~ '0 ........ 

;::t~, 

.... ',', 
.. '"'' ... , ...... ,., 

,J.:.', ..... 
. ' .I,' 
..... ~'.\ 
. :'" 

DRAWING 
NUMBER Pl-1525 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-571 FORWARD SHAFT, DRUM, & PLUG ASSY 1 
2 7-126-679 CLUTCH PISTON & SEALS ASSY(INCL. 3 & 4) 1 
3 7-126-145 SEAL 1 
4 7-126-144 SEAL 1 
5 7-126-148 INNER DISC 8 
6 7-126-147 OUTER DISC 8 
7 7-126-183 SPACER 1 
8 7-126-149 PLATE 1 
9 7-126-150 SNAP RING 1 

10 7-126-566 DISC SPRING ASSY (INCL. 5 WASHERS) 1 
11 7-126-181 SNAP RING 1 
12 7-126-199 SLEEVE 1 
13 7-126-55 SPRING 4 
14 7-126-572 RING 4 
15 7-126-195 BEARING 1 
16 7-126-198 RING 1 
17 7-126-200 BEARING 1 

DRAWING Pl-1525 
FORWARD SHAFT GROUP PAGE 

9A NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



10 

, --~. 

PAGE 
NUMBER 

25 

31 

REVERSE & 2nd SHAFT GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

DRAWING 
NUMBER PI-1526 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-678 REV. & 2nd SHAFT, DRUM, & PLUG ASSY 1 
2 7-126-679 CLUTCH PISTON & SEALS ASSY(INCL. 3 & 4) 1 
3 7-126-145 SEAL 1 
4 7-126-144 SEAL 1 
5 7-126-568 CLUTCH PISTON & SEALS ASSY(INCL. 5 & 6) 1 
6 7-126-145 SEAL 1 
7 7-126-144 SEAL 1 
8 7-126-148 INNER DISC 8 
9 7-126-148 INNER DISC 6 

10 7-126-147 OUTER DISC 8 
11 7-126-147 OUTER DISC 6 
12 7-126-183 SPACER 1 
13 7-126-149 PLATE 2 
14 7-126-150 SNAP RING 2 
15 7-126-151 SPRING 1 
16 7-126-152 RETAINER 1 
17 7-126-566 DISC SPRING ASSY (INCL. 5 WASHERS) 1 
18 7-126-153 SNAP RING 1 
19 7-126-180 BEARING 1 
20 7-126-177 BEARING 1 
21 7-126-178 RING 2 
22 7-126-176 BEARING 1 
23 7-126-565 RETAINING RING 1 
24 7-126-175 SNAP RING 1 
25 7-126-564 RING 3 
26 7-126-181 SNAP RING 1 
27 7-126-569 HUB 1 
28 7-126-165 RETAINING RING 1 
29 7-126-154 BEARING 1 
30 7-126-656 SPACER 1 
31 7-126-641 REVERSE CLUTCH GEAR(SEE GEAR GROUP) 1 

DRAWING 
PI-1526 

REVERSE & 2nd SHAFT GROUP PAGE lOA NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-657 REVERSE IDLER SHAFT 1 
2 7-126-574 BEARING ASSEMBL Y 1 
3 7-126-658 WASHER 1 
4 7-126-659 NUT 1 
5 7-126-660 WASHER 1 
6 7-126-286 LOCKBALL 1 
7 7-126-661 GEAR 1 
8 7-126-573 O-RING 1 

11 
PAGE REVERSE IDLER GROUP DRAWING 

Pl-1383 NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



NOTES 

PAGE IIA 
NUMBER 



-N 

u 
~ 

~ 
o o 
o 
o 

tr1b 
~~ 
°CZl 
~'"C _tr1 
()~ 
CZlCZl 

ES::r: 
::1~ 
t-1....:j 

~~ Zo 
~~ -CZl 
CZl -~ 

n: 
:::0 0 

""d -I -W 
00 
~ 

.'~~ I .. ' 

• \ 'I\) / -q~ \-01 
I .... r~ , 

. <0 /J:) '. 
~ IIR ,i, ---' ~ '.,:d"', 

....... \ '''-''-'!', .. -,. 
01 ";.:~.-::.) .. / ' .':::. ' .. :~. " . l ' 1\)1..;' ~ .. '- ::-~ .• ' 
,~ '\-(;.- '. 
". I 

I\) I 
I\) • 

m 

, 

. (/t~;~'--~·J--:;'-'-':I 
: .... :::-: \-.:::::_,._ .. ---_:\ /pr' . ,,-) .... \ ,-, .. ,-~--\ <, 

'. ~o,-':~3f~~f;?~;:~·':~-"·'h 
:' ~;~-.5 i- - :~~,-_: -'~:.~:\ 

{ ';;\};i2::rh, 
,~ . : '.:' : :'c'-

11.'-,-

'~/' . , ,- .': .. ~.~ .>:-
.'.~<:. ~ ... ~", . 

:~;, 

,o,~: "1,,:: {A i',;. __ ':?> 
--,;; j-~,;'~~-f~ m 

, .;~,~p 

\.­
~~,:~ 

---~ 

~ .... 
0-" 
~~ .... 
~'~-I>-

~-~. 
'~--, I\) / :, ;~" - : il- " "-{,"'-':~': ,'it/ 

( ~.~I_::~I:"· 
'l\11~\.lJ'J~~~ ~ 
~-~ 
~~~ 

C?-::: 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-576 SHAFT, HUB, DRUM, & BLEED VALVE ASSY 1 
2 7-126-575 PISTON & SEALS ASSY (INCL. ITEMS 3 & 4) 1 
3 7-126-145 SEAL 1 
4 7-126-144 SEAL 1 
5 7-126-166 INNER DISC 8 
6 7-126-147 OUTER DISC 8 
7 7-126-149 PLATE 1 
8 7-126-150 RETAINING RING 1 
9 7-126-151 SPRING 1 

10 7-126-152 RETAINER 1 
11 7-126-153 SNAP RING 1 
12 7-126-156 BEARING 2 
13 7-126-165 RING 1 
14 7-126-163 RING 2 
15 7-126-170 RING 1 
16 7-126-161 BEARING 1 
17 7-126-162 SPACER 1 
18 7-126-164 SPACER 1 
19 7-126-169 BEARING 1 
20 7-126-48 WASHER 

~ 
1 

21 7-126-165 RING 1 
22 7-126-577 STUD 4 
23 7-126-10 LOCKWASHER 4 
24 7-126-111 NUT 4 
25 7-126-173 O-RING 1 
26 7-126-171 O-RING 1 
27 7-126-578 LOW CLUTCH GEAR (SEE GEAR GROUP) 1 

DRAWING 
Pl-1384 

LOW SPEED SHAFT GROUP PAGE 
12A NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



13 

I 

18 ~1~.: 
. .tJ,/· 

19 16.~" J 15 6 ,5Q) 
---;-.-. 1./ 

,", .. '" ~/ 

/ / 1 i 

8 9 

..... -::::-~ 

12 " 

22)2 ~~lij 
,:<':, ~~ll 3 
'I ,. \®,r 13 

', ..... -.... ~ ":: .. , 
"''!)' .... J .. 

3rd SHAFT GROUP PAGE 
NUMBER T20000 ELECTRIC SHIFT TRANSMISSION 

DRAWING 
NUMBER Pl-1385 



ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 

DRAWING 
NUMBER 

NUMBER 

7-126-579 
7-126-201 
7-126-170 
7-126-296 
7-126-568 
7-126-145 
7-126-144 
7-126-148 
7-126-147 
7-126-149 
7-126-150 
7-126-151 
7-126-152 
7-126-153 
7-126-113 
7-126-565 
7-126-293 
7-126-292 
7-126-291 
7-126-54 
7-126-294 
7-126-318 

Pl-1385 

DESCRIPTION REQD 

3rd CLUTCH SHAFT & DRUM ASSY 1 
RING 1 
RING 1 
BEARING 1 
PISTON & SEALS ASSY(INCL. ITEMS 6 & 7) 1 
SEAL 1 
SEAL 1 
INNER DISC 6 
OUTER DISC 6 
BACKING PLATE 1 
RETAINING RING 1 
SPRING 1 
RETAINER 1 
SNAP RING 1 
BEARING 1 
RING 1 
CAP 1 
GASKET 1 
STUD 4 
LOCKWASHER 4 
NUT 4 
3rd CLUTCH GEAR (SEE GEAR GROUP) 1 

3rd SHAFT GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

PAGE 13A 
NUMBER 



14 
PAGE 
NUMBER 

OUTPUT SHAFT GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

DRAWING 
NUMBER Pl-1386 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-662 SHAFT & BUSHING ASSY (INCL. ITEM 2) 1 
2 7-126-311 BUSHING 1 
3 7-126-161 BEARING 1 
4 7-126-49 RING 1 
5 7-126-125 SPACER 1 
6 7-126-582 GEAR 1 
7 7-126-123 SPACER 1 
8 7-126-113 BEARING 1 
9 7-126-663 CAP 1 

10 7-126-664 GASKET 1 
11 7-126-114 SEAL 1 
12 7-126-115 STUD 4 
13 7-126-116 LOCKWASHER 4 
14 7-126-117 NUT 4 
15 7-126-118 O-RING 1 
16 7-126-314 WASHER 1 
17 7-126-315 NUT 1 
18 7-126-310 COUPLING 1 
19 7-126-49 SNAP RING 1 
20 7-126-309 SHAFT 1 
21 7-126-307 BEARING 1 
22 7-126-306 RING 2 
23 7-126-305 OIL SEAL 1 
24 7-126-304 O-RING 1 
25 7-126-303 WASHER 1 
26 7-126-302 NUT 1 
27 7-126-319 FRONT OUTPUT FLANGE 1 
28 7-126-254 REAR OUTPUT FLANGE 1 

DRAWING 
Pl-1386 OUTPUT SHAFT GROUP PAGE 

NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 14A 



15 
PAGE 
NUMBER 

. ~".', .' 

, " . ~~ '-

.... ~. 
",:,- .... ",- _...... '1' 

",' " 
" , " 

':, .... -:',:J,;" 
I .. '~' .. :, ..... 

~ .. " ~ .. ' , 

, , . , 
, - :-',.2 .. -:-':: 

, " 

'\ /( 

, :,(;;~:( 

:: .. ~;,':: 
'", ., 
'. ~, ~.-' 

'.:: 

".~ ~ ... _ .. ,:" .. , ,I 
f' " 

,',' ,',' 
., " .. -~ .. -. 

..... . ~ 
' ........ 

CHARGING PUMP & FILTER GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

DRAWING 
NUMBER PI-1527 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-680 CHARGING PUMP 1 
2 7-126-112 FILTER 1 
3 7-126-107 GASKET 1 
4 7-126-22 O-RING 1 
5 7-126-110 SCREW 3 
5A 7-126-109 SCREW 2 
6 7-126-10 LOCKWASHER 5 

DRAWING 
Pl-1527 

CHARGING PUMP & FILTER GROUP PAGE 
15A NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



16 
PAGE 
NUMBER 

7 

~8 
22 V 

~ ~'3 
I 23 I§ 

c:,./ I 

~8; 6 7 I t 
V r20 

I 4 I 9 t ' ~<'0 11 
IiLo' 5 J.-' 21 5 ~ ./ 

~4 t'2 
I 

I 

o 

2 

ELECTRONIC CONTROL VALVE ASSEMBLY 
T20000 ELECTRIC SHIFT TRANSMISSION 

DRAWING 
NUMBER Pl-1329 



ITEM NUMBER DESCRIPTION REQD 

1 7-126-587 HOUSING / CONTROL VALVE 1 
2 7-126-588 COVER 1 
3 7-126-589 GASKET 1 
4 7-126-590 SPOOL / FWD. & REV. SHIFT 2 
5 7-126-591 SPRING 2 
6 7-126-592 SPOOL 1 
7 7-126-593 PLUG (INCLUDES ITEM 8) 2 
8 7-126-594 O-RING (INCLUDED IN ITEM 7) 2 
9 7-126-595 STOP 1 

10 7-126-596 PIN 1 
11 7-126-597 PLUG STOP 1 
12 7-126-598 SPOOL 1 
13 7-126-599 SPRING 1 
14 7-126-92 PIPE PLUG 8 
15 7-126-08 PLUG 1 
16 7-126-600 SCREW 1 
17 7-126-601 SCREW 2 
18 7-126-54 LOCKWASHER 3 
19 7-126-94 STOP 1 
20 7-126-98 SPOOL 1 
21 7-126-99 SPRING 1 
22 7-126-602 PLUG (INCLUDES ITEM 23) 1 
23 7-126-603 O-RING (INCLUDED IN ITEM 22) 1 
24 7-126-604 CARTRIDGE (INCLUDES ITEMS 25-27) 4 
25 7-126-376 O-RING (INCLUDED IN ITEM 24) 4 
26 7-126-377 O-RING (INCLUDED IN ITEM 24) 4 
27 7-126-379 O-RING (INCLUDED IN ITEM 24) 4 
28 7-126-375 COIL (12V) 4 
29 7-126-373 NUT 4 
30 7-126-374 O-RING 8 
31 7-126-605 COVER 1 
32 7-126-606 SPACER 2 
33 7-126-583 ELECTRIC CONTROL VALVE ASSY (ITEMS 1-32) 1 

DRAWING 
Pl-1329 

ELECTRONIC CONTROL VALVE ASSEMBLY PAGE 
16A NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



17 

ITEM 

1 
2 
3 
4 
5 
6 

PAGE 
NUMBER 

6 

..... 

:~: ;':'\:'.:.::;:, ~ ...... " ;':' '. 
. '. : ... -...... 

. , " ..... ' . 

NUMBER DESCRIPTION 

7-126-583 ELECTRIC CONTROL VALVE ASSY. 
7-126-584 GASKET 
7-126-585 SCREW 
7-126-54 LOCKWASHER 
7-126-681 MODULAR VALVE ASSEMBLY 
7-126-586 GASKET 

ELECTRIC CONTROL VALVE MOUNTING GROUP 
T20000 ELECTRIC SHIFT TRANSMISSION 

, .' "",', 

, ' 
" .... 

REQD 

1 
1 
9 
9 
1 
1 

DRAWING 
NUMBER Pl-1528 



f 
9 

ITEM NUMBER DESCRIPTION REQD 

1 N.S.S. MODULATOR HOUSING (PART OF ITEM 10) 1 
2 N.S.S. REGULATOR SPOOL (PART OF ITEM 10) 2 
3 7-126-69 REGULATOR SPRING 2 
4 7-126-68 PLUG (INCLUDES ITEM 5) 4 
5 7-126-603 O-RING (PART OF ITEM 4) 4 
6 N.S.S. ACCUMULATOR SPOOL (PART OF ITEM 10) 2 
7 7-126-682 ACCUMULATOR SPRING / OUTER 2 
8 7-126-607 ACCUMULATOR SPRING / INNER 2 
9 7-126-92 PIPE PLUG 1 

10 7-126-681 MODULATOR VALVE ASSY. (ITEMS 1 THRU 9) 1 

N.S.S. = NOT SOLD SEPARATELY 

DRAWING PI-1529 
MODULAR VALVE ASSEMBLY PAGE 

18 
NUMBER T20000 ELECTRIC SHIFT TRANSMISSION NUMBER 



FRONT AXLE 
PARTS BOOK 

SS-1048C & SS-1056C 

DATE: 10-20-01 
SPICER CLARK-HURTH 213/53 AXLE 

7-229-871 STEERING CYLINDER 

TEREX HANDLERS 
~ N. Superior Ave.. Baraga. MI 49908-0248 
PH: (906) 363-6676; FAX: (906) 363-7643 
INTERNET: http://www.sqshooter.com 



AXLE PARTS ORDERING GUIDE 

R.H. 

WHEN ORDERING FROM THIS BOOK USE THE 
FIGURE BELOW AS A REFERENCE IN DETERMINING 

LEFi OR RIGHT HAND SIDE 

L.H. 



INDEX 

PAGE DESCRIPTION DRAWING 

1 GEAR BOX & COVERS ........................................................... Pl-1495 
2 TRUNNION MOUNT ASSEMBLy .......................................... Pl-1496 
3 DIFFERENTIAL ASSEMBLy .................................................... Pl-1497 
4 STEERING AXLE ASSEMBLy ................................................ Pl-1498 
5 DISC BRAKE ASSEMBLy ........................................................ Pl-1499 
6 TIE ROD & STEERING CYLINDER ASSEMBLy ............ Pl-1500 



r 
10 

1 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 

PAGE 
NUMBER 

2 

NUMBER 

7-229-760 
7-229-761 
7-229-762 
7-229-601 
7-229-763 
7-229-764 
7-229-765 
7-229-766 
7-229-767 
7-229-768 
7-229-769 

9 

4 

6 

r 
6 

DESCRIPTION 

COVER 
O-RING 
HOUSING 
CIRCLIP 
PLUG 
MAGNETIC PLUG 
PLUG 
VENT 
CYLINDER BOLT 
PLUG 
INTERMEDIATE COVER 

GEAR BOX & COVERS 
SS-1048C & SS-1056C FRONT AXLE 

r 
10 2 

REQD 

1 
6 
1 
1 
1 
3 
1 
1 
8 
2 

DRAWING 
NUMBER 

1 

Pl-1495 



ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 

NUMBER 

7-229-874 
7-229-875 
7-229-876 
7-229-572 
7-229-571 
7-229-877 

PI-1496 

DESCRIPTION 

REDUCTION BUSHING 
THRUST BUSHING 
SUPPORT 
GREASE FITTING 
PLUG 
SUPPORT ASSEMBLY (INCL. ITEMS 1-5) 

TRUNNION MOUNT ASSEMBLY 
SS-1048C & SS-1056C FRONT & REAR AXLE 

REQD 

4 
2 
2 
2 
2 
2 

PAGE 
NUMBER 2 



3 
PAGE 
NUMBER 

DIFFERENTIAL ASSEMBLY 
SS-I048C & SS-1056C FRONT AXLE 

DRAWING 
NUMBER Pl-1497 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-770 HEXAGON BOLT 2 
2 7-229-771 LOCKING PLATE 2 
3 7-229-772 RING NUT 2 
4 7-229-773 TAPER ROLLER BEARING 2 
5 7-229-691 BOLT 20 
6 7-229-774 DIFFERENTIAL 1 
7 7-229-775 PIN 2 
8 7-229-776 FRICTION WASHER 1 
9 7-229-777 DIFFERENTIAL SIDE GEAR 1 

10 7-229-778 DIFFERENTIAL PINION 4 
11 7-229-779 FRICTION WASHER 4 
12 7-229-780 BOLT 16 
13 7-229-781 TAPER ROLLER BEARING 1 
14 SHIM / SEE BELOW 

7-229-662 SHIM / 0.10mm AR 
7-229-663 SHIM / 0.20mm AR 
7-229-664 SHIM / 0.50mm AR 
7-229-665 SHIM / 0.15mm AR 

15 SHIM / SEE BELOW 
7-229-782 SHIM / 0.15mm AR 
7-229-783 SHIM / 0.20mm AR 
7-229-784 SHIM / 0.30mm AR 
7-229-785 SHIM / 0.40mm AR 
7-229-786 SHIM / 0.50mm AR 

16 7-229-787 SPACER 1 
17 7-229-788 TAPER ROLLER BEARING 1 
18 7-229-789 SEAL 1 
19 7-229-790 COVERPLATE 1 
20 7-229-791 FLANGE 1 
21 7-229-792 O-RING 1 
22 7-229-793 NUT 1 
23 7-229-794 DIFFERENTIAL SIDE GEAR 1 
24 7-229-795 SELECTOR 1 
25 7-229-732 KEY 1 
26 7-229-796 FRICTION WASHER 1 
27 7-229-797 NUT 1 
28 7-229-798 SELECTOR FORK 1 
29 7-229-799 RING NUT 1 
30 7-229-800 SPRING 1 
31 7-229-801 SPRING WASHER 1 
32 7-229-802 PISTON 1 
33 7-229-803 O-RING 1 
34 7-229-804 GASKET 1 
35 7-229-726 O-RING 1 
36 7-229-727 SEAL WASHER 1 
37 7-229-728 SECURITY SWITCH 1 
38 7-229-729 BOOT 1 
39 7-229-731 DETENT BALL 8 
40 7-229-805 FRICTION WASHER 1 
41 7-229-806 BEVEL GEAR SET 1 

DRAWING 
Pl-1497 

DIFFERENTIAL ASSEMBLY PAGE 
3A NUMBER SS-1048C & SS-1056C FRONT AXLE NUMBER 



~ 

~~ I 6 7 
tot'T1 
t'T1 

I :;0 
1 8 

5 

,\ 10,Y r 
28 

9 29 til .... ~'''' C!5--11 
til 
I 

...... tIl 0...., .... I ®----~t'T1 
ntrJ .... ~ I I 12 

pP ~ I ~~1,... ~ 15 
til 0 

~~ 
O"ItrJ 
(') I L 

'\~ --""~tr~~ /\ 35 'r 37 'Tj> 
:;0 til 

O~ 
~91 ~((~~ ) 36 

~~ 
~ I 13~ 14 

LU ~ 47 
9 

~~ I 
, 7 
6 

to~ 
t'T1 Z 
:;00 

~ I 25 ...... 
I ...... 
~ 
\0 
00 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-807 AXLE CASE 2 
2 7-229-801 SPRING WASHER 40 
3 7-229-809 BOLT 40 
4 7-229-810 BOLT 2 
5 7-229-623 NUT 2 
6 7-229-691 BOLT 24 
7 7-229-572 GREASE FITTING 4 
8 7-229-811 PIVOT PIN 2 
9 7-229-812 SPACER 4 

10 SHIM I SEE BELOW 
7-229-813 SHIM I 0.15mm AR 
7-229-814 SHIM I 0.20mm AR 
7-229-815 SHIM I 0.50mm AR 

11 7-229-816 DUST EXCLUDER 2 
12 7-229-817 REDUCTION BUSHING 2 
13 7-229-818 PIVOT PIN 2 
14 7-229-819 BEARING 2 
15 7-229-565 CIRCLIP 2 
16 7-229-562 REDUCTION BUSHING 2 
17 7-229-601 CIRCLIP 2 
18 7-229-564 BALL BEARING 2 
19 7-229-563 SEAL 2 
20 7-229-566 O-RING 2 
21 7-229-820 JOINT 2 
22 7-229-821 SEAL 2 
23 7-229-822 THRUST BUSHING 2 
24 7-229-823 BOLT 4 
25 7-229-599 NUT 4 
26 7-229-824 STEERING CASE I RH 1 
27 7-229-825 STEERING CASE I LH 1 
28 7-229-826 SEAL 2 
29 7-229-827 TAPER ROLLER BEARING 4 
30 7-229-828 WHEEL HUB 2 
31 7-229-829 WHEEL STUD 20 
32 7-229-830 WHEEL NUT 20 
33 7-229-831 O-RING 2 
34 7-229-832 CIRCLIP 2 
35 7-229-833 STUD 16 
36 7-229-834 NUT 16 
37 7-229-835 LOCKING PLATE 2 
38 7-229-836 RING GEAR SUPPORT 2 
39 7-229-837 RING GEAR 2 
40 7-229-838 SEAL 6 
41 7-229-839 PLANET GEAR 6 
42 7-229-840 BEARING 6 
43 7-229-841 PLANET GEAR CARRIER ASSEMBL Y REF 
44 7-229-842 PLANET GEAR CARRIER 2 
45 7-229-525 SEAL WASHER 2 
46 7-229-526 PLUG 2 
47 7-229-681 COUNTERSUNK BOLT 4 
48 7-229-843 SPACER 2 
49 7-229-886 STEERING CASE wi THRUST BUSHING I RH REF 
50 7-229-887 STEERING CASE wi THRUST BUSHING I LH REF 

DRAWING 
PI-1498 

STEERING AXLE ASSEMBLY PAGE 
4A NUMBER SS-1048C & SS-1056C FRONT AXLE NUMBER 



5 
PAGE 
NUMBER 

DISC BRAKE ASSEMBLY 
SS-1048C & SS-1056C FRONT AXLE 

DRAWING 
NUMBER Pl-1499 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-844 SPRING 2 
2 7-229-845 ROLL PIN 2 
3 7-229-846 PISTON 2 
4 7-229-847 O-RING 2 
5 7-229-848 INTERMEDIATE COVER 2 
6 7-229-571 PLUG 4 
7 7-229-849 BLEEDING BOLT 4 
8 7-229-850 CYLINDER BOLT 4 
9 7-229-851 BACK-UP RING 4 

10 7-229-852 SEAL 4 
11 7-229-853 PISTON 2 
12 7-229-646 O-RING 2 
13 7-229-647 BACK-UP RING 2 
14 7-229-854 BRAKE DISC 2 
15 7-229-855 LOCKWASHER 4 
16 7-229-856 NUT 4 
17 7-229-857 BOLT 4 
18 7-229-858 STEERING ADJUST BOLT 6 
19 7-229-859 SPRING 6 
20 7-229-860 INTERMEDIATE BRAKE DISC 4 
21 7-229-861 BRAKE DISC 4 
22 7-229-862 SELECTOR 2 
23 7-229-863 INTERMEDIATE BRAKE DISC 2 
24 7-229-864 RING 2 
25 7-229-865 PINION 2 
26 7-229-866 O-RING 2 
27 7-229-867 LOCKING PLATE 2 
28 7-229-868 HEXAGON BOLT 2 

DRAWING 
Pl-1499 

DISC BRAKE ASSEMBL Y PAGE 
SA NUMBER SS-1048C & SS-1056C FRONT AXLE NUMBER 



6 
PAGE 
NUMBER 

TIE ROD & STEERING CYLINDER ASSEMBLY 
SS-1048C & SS-1056C FRONT & REAR AXLE 

DRAWING 
NUMBER Pl-1500 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-869 ARTICULATED TIE ROD I LH & RH 2 
2 7-229-870 O-RING 2 
3 7-229-767 CYLINDER BOLT 5 
4 7-229-871 CYLINDER 1 
5 7-229-872 HEXAGON BOLT 3 
6 
7 7-229-873 PLUG 1 

DRAWING 
Pl-1500 

TIE ROD & STEERING CYLINDER ASSEMBLY PAGE 
6A NUMBER SS-1048C & SS-1056C FRONT & REAR AXLE NUMBER 





REAR AXLE 
PARTS BOOK 

SS-1048C & SS-1056C 

DATE: 10-21-01 
SPICER CLARK-FnJRTH 213/54 AXLE 

7-229-871 STEERING CYLINDER 

TEREX HANDLERS 
456 N. Superior Ave.t Baragat MI 49908-0248 
PH: (906) 363-6676j FAX: (906) 363-7643 
INTERNET: http://www.sqshooter.com 



AXLE PARTS ORDERING GUIDE 

R.H. 

WHEN ORDERING FROM THIS BOOK USE THE 
FIGURE BELOW AS A REFERENCE IN DETERMINING 

LEFf OR RIGHT HAND SIDE 

L.H. 



INDEX 

PAGE DESCRIPTION DRAWING 

1 GEAR BOX & COVERS ........................................................... PI-ISOI 
2 TRUNNION MOUNT ASSEMBLY .......................................... PI-I496 
3 DIFFERENTIAL ASSEMBLY .................................................... PI-IS02 
4 STEERING AXLE ASSEMBLY ................................................ PI-IS03 
S DISC BRAKE ASSEMBLy ........................................................ PI-IS04 
6 TIE ROD & STEERING CYLINDER ASSEMBLy ............ Pi-lSOO 



r 
10 

1 

2 

ITEM 

1 
2 
3 
4 
5 
6 
7 
8 
9 

10 

PAGE 
NUMBER 

NUMBER 

7-229-769 
7-229-761 
7-229-808 
7-229-601 
7-229-763 
7-229-764 
7-229-765 
7-229-766 
7-229-767 
7-229-768 

4 

6 

, 
6 

DESCRIPTION 

INTERMEDIATE COVER 
O-RING 
HOUSING 
CIRCLIP 
PLUG 
MAGNETIC PLUG 
PLUG 
VENT 
CYLINDER BOLT 
PLUG 

GEAR BOX & COVERS 
SS-1048C & SS-1056C REAR AXLE 

5 

r 
10 2 

REQD 

2 
6 

DRAWING 
NUMBER 

1 
1 
1 
3 
1 
1 
8 
2 

PI-ISOI 



ITEM 

DRAWING 
NUMBER 

1 
2 
3 
4 
5 
6 

NUMBER 

7-229-874 
7-229-875 
7-229-876 
7-229-572 
7-229-571 
7-229-877 

Pl-1496 

DESCRIPTION 

REDUCTION BUSHING 
THRUST BUSHING 
SUPPORT 
GREASE FITTING 
PLUG 
SUPPORT ASSEMBLY (INCL. ITEMS 1-5) 

TRUNNION MOUNT ASSEMBLY 
SS-1048C & SS-1056C FRONT & REAR AXLE 

REQD 

4 
2 
2 
2 
2 
2 

PAGE 
NUMBER 2 



3 
PAGE 
NUMBER 

~ 

~ 

DIFFERENTIAL ASSEMBLY 
SS-1048C & SS-1056C REAR AXLE 

N 
N 

DRAWING 
NUMBER Pl-1502 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-770 HEXAGON BOLT 2 
2 7-229-771 LOCKING PLATE 2 
3 7-229-772 RING NUT 2 
4 7-229-773 TAPER ROLLER BEARING 2 
S 7-229-691 BOLT 20 
6 7-229-878 DIFFERENTIAL CARRIER 1 
7 7-229-775 PIN 2 
8 7-229-776 FRICTION WASHER 2 
9 7-229-777 DIFFERENTIAL SIDE GEAR 2 

10 7-229-778 DIFFERENTIAL PINION 4 
11 7-229-779 FRICTION WASHER 4 
12 7-229-879 BOLT 16 
13 7-229-781 TAPER ROLLER BEARING 1 
14 SHIM / SEE BELOW 

7-229-662 SHIM / O.lOmm AR 
7-229-663 SHIM / 0.20mm AR 
7-229-664 SHIM / 0.50mm AR 
7-229-665 SHIM / 0.15mm AR 

15 SHIM / SEE BELOW 
7-229-782 SHIM / O.ISmm AR 
7-229-783 SHIM / 0.20mm AR 
7-229-784 SHIM / 0.30mm AR 
7-229-785 SHIM / OAOmm AR 
7-229-786 SHIM / 0.50mm AR 

16 7-229-787 SPACER 1 
17 7-229-788 TAPER ROLLER BEARING 1 
18 7-229-789 SEAL 1 
19 7-229-790 COVERPLATE 1 
20 7-229-791 FLANGE 1 
21 7-229-792 O-RING 1 
22 7-229-793 NUT 1 
23 7-229-806 BEVEL GEAR SET 1 

DRAWING 
Pl-1502 

DIFFERENTIAL ASSEMBLY PAGE 
3A NUMBER SS-1048C & SS-10S6C REAR AXLE NUMBER 



~ 

~~ 
tx:1 tTl 

~ 

en 
en 
~en 0"'" ~tTl 
00 tTl 

~~ 
en Q 

~~ 
~tTl 
n> 
G;~ 

~~ 
~S; 
r< 
tTl 

~~ 
tx:1~ 
tTl Z 
?OQ 

'"d ...... 
I ...... 
VI 
o 
w 

I 

6 

5 
8 1 

~~~ o ~F6 
"" 

~ 0" It" 

I 
r~ 2 

3 I 

I 

13~ 

6 

7 

30 

I 

35 r 
36 

14 19 20 

9 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-880 AXLE CASE 2 
2 7-229-801 SPRING WASHER 40 
3 7-229-809 BOLT 40 
4 7-229-810 BOLT 2 
5 7-229-623 NUT 2 
6 7-229-691 BOLT 24 
7 7-229-572 GREASE FITTING 4 
8 7-229-811 PIVOT PIN 2 
9 7-229-812 SPACER 4 

10 SHIM I SEE BELOW 
7-229-813 SHIM I 0.15mm AR 
7-229-814 SHIM I 0.20mm AR 
7-229-815 SHIM I 0.50mm AR 

11 7-229-816 DUST EXCLUDER 2 
12 7-229-817 REDUCTION BUSHING 2 
13 7-229-818 PIVOT PIN 2 
14 7-229-819 BEARING 2 
15 7-229-565 CIRCLIP 2 
16 7-229-562 REDUCTION BUSHING 2 
17 7-229-601 CIRCLIP 2 
18 7-229-564 BALL BEARING 2 
19 7-229-563 SEAL 2 
20 7-229-566 O-RING 2 
21 7-229-820 JOINT 2 
22 7-229-821 SEAL 2 
23 7-229-822 THRUST BUSHING 2 
24 7-229-823 BOLT 4 
25 7-229-599 NUT 4 
26 7-229-824 STEERING CASE I RH 1 
27 7-229-825 STEERING CASE I LH 1 
28 7-229-826 SEAL 2 
29 7-229-827 TAPER ROLLER BEARING 4 
30 7-229-828 WHEEL HUB 2 
31 7-229-829 WHEEL STUD 20 
32 7-229-830 WHEEL NUT 20 
33 7-229-831 O-RING 2 
34 7-229-832 CIRCLIP 2 
35 7-229-833 STUD 16 
36 7-229-834 NUT 16 
37 7-229-835 LOCKING PLATE 2 
38 7-229-836 RING GEAR SUPPORT 2 
39 7-229-837 RING GEAR 2 
40 7-229-838 SEAL 6 
41 7-229-839 PLANET GEAR 6 
42 7-229-840 BEARING 6 
43 7-229-841 PLANET GEAR CARRIER ASSEMBL Y REF 
44 7-229-842 PLANET GEAR CARRIER 2 
45 7-229-525 SEAL WASHER 2 
46 7-229-526 PLUG 2 
47 7-229-681 COUNTERSUNK BOLT 4 
48 7-229-843 SPACER 2 
49 7-229-886 STEERING CASE wi THRUST BUSHING I RH REF 
50 7-229-887 STEERING CASE wi THRUST BUSHING I LH REF 

DRAWING 
PI-IS03 

STEERING AXLE ASSEMBLY PAGE 
4A 

NUMBER SS-1048C & SS-1056C REAR AXLE NUMBER 



5 
PAGE 
NUMBER 

r---CO 
~ 

DISC BRAKE ASSEMBLY 
SS-1048C & SS-1056C REAR AXLE 

DRAWING 
NUMBER Pl-1504 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-881 INTERMEDIATE COVER 2 
2 7-229-849 BLEEDING BOLT 2 
3 7-229-571 PLUG 2 
4 7-229-850 CYLINDER BOLT 4 
5 7-229-851 BACK-UP RING 2 
6 7-229-852 SEAL 2 
7 7-229-882 PISTON 2 
8 7-229-646 O-RING 2 
9 7-229-647 BACK-UP RING 2 

10 7-229-883 INTERMEDIATE BRAKE DISC 2 
11 7-229-884 ADmSTING BOLT 6 
12 7-229-859 SPRING 6 
13 7-229-667 WASHER 6 
14 7-229-885 NUT 6 
15 7-229-861 BRAKE DISC 4 
16 7-229-860 INTERMEDIATE BRAKE DISC 4 
17 7-229-862 SELECTOR 2 
18 7-229-863 INTERMEDIATE BRAKE DISC 2 

DRAWING 
Pl-1504 

DISC BRAKE ASSEMBLY PAGE 
5A NUMBER SS-1048C & SS-1056C REAR AXLE NUMBER 



6 
PAGE 
NUMBER 

TIE ROD & STEERING CYLINDER ASSEMBLY 
SS-1048C & SS-1056C FRONT & REAR AXLE 

DRAWING 
NUMBER 

Pl-1500 



ITEM NUMBER DESCRIPTION REQD 

1 7-229-869 ARTICULATED TIE ROD / LH & RH 2 
2 7-229-870 O-RING 2 
3 7-229-767 CYLINDER BOLT 5 
4 7-229-871 CYLINDER 1 
5 7-229-872 HEXAGON BOLT 3 
6 
7 7-229-873 PLUG 1 

DRAWING 
PI-ISOO 

TIE ROD & STEERING CYLINDER ASSEMBL Y PAGE 
6A NUMBER SS-1048C & SS-1056C FRONT & REAR AXLE NUMBER 






